SAL-U Series

Self-contained Hopper Loader

Date: Jan. 2015
Version: Ver.B (English)

SHINI






I S HINI

Contents

1. General DescCription ... 9
1.1 CodiNg PriNCIPIE ... 10
1.2 FeAUIe. . e 10
1.3 Technical Specifications............c.ceiiiiii i 12
1.3.1 DIMENSIONS ...ttt et 12
1.3.2 SPeCIfiCatioONS ...covveeiiiie e 13
1.3.3 SAL-U-E Hopper Base Installation Size ..............cccooeeeininnnnnin. 13
1.3.4 Hopper Base Installation Size Table.............cccccoooiiiiii. 14
1.3.5 Loading Capacity........cceeeeeeiiiiiiiiiiiiiiiiiieieiieeeeeeeeeeeeeeeee e 15

1.4 Safety Regulations....... ... 16
1.4.1 Safety Signs and Labels..........ccooviiiiiiiiiii e 16

1.5 EXemption ClausSe........cooeiiiiiiiii e 16
2. Structure Characteristics and Working Principle............cccccciiiiiiiinnnn. 17
2.1 Working PriNCIPIE ......ceeiiiiiiiiiiieeeeeeeeeeeeeeee e 17
2.1.1 Working Principle Diagram of SAL-U-(CA) ..., 17
2.1.2 Working Principle of SAL-U-E(EA) ... 18
2.1.3 Working Principle of SAL-3U/6U-3 ...........oooiiiiiiieeeeeeeeen, 19

2.2 ASSEMDIY DrawWing ......coeeeeiiiiiiiiiiiiiiiiiieieeieeeeeeeeee et 20
2.2.1 Assembly Drawing (SAL-TU) ...coommmiiiiiii e 20
2.2.2 Parts List (SAL-TU)...ccooeiiii 21
2.2.3 Assembly Drawing (SAL-TU-E) ....euiiiiiri e 23
2.2.4 Parts List (SAL-TU-E) ..o 24
2.2.5 Assembly Drawing (SAL-3U)....couuuuiiiiiiiiiieee e 26
2.2.6 Parts List (SAL-3U).....ccooiiiiieieee 27
2.2.7 Assembly Drawing (SAL-3U-E) ... 29
2.2.8 Parts List (SAL-BU-E) ..o 30
2.2.9 Assembly Drawing (SAL-3U-3).....ccoooiiiiiiiiiii 32
2.2.10 Parts List (SAL-3U-3)....ccceiiiieiieeeeee 33
2.2.11 Assembly Drawing (SAL-6U) ... 35
2.2.12 Parts List (SAL-BU)......ccooeiiieeiee 36
2.2.13 Assembly Drawing (SAL-GU-E)...........ccccoii 38

3(92)



I S HINI

2.2.14 Parts List (SAL-BU-E) ...cooeeriiii e 39
2.2.15 Assembly Drawing (SAL-6U-A)......ccooeiiiiiiiiiiiiieeeeeeeeeeenn 41
2.2.16 Parts List (SAL-BU-A) ...cooeiiiiiiiiiiiee e 42
2.2.17 Assembly Drawing (SAL-6U-EA) ... 44
2.2.18 Parts List (SAL-BU-EA) .....cooi i 45
2.2.19 Assembly Drawing (SAL-6U-3) .....ccccoeiriiiiiiiiiiiiee e, 47
2.2.20 Parts List (SAL-BU-3)....ccceeiriiiiiiiiiiieee e 48
2.2.21 Assembly Drawing (SAL-12U) ....uoiiiiiiiiiici e 50
2.2.22 Parts List (SAL-T2U) ...eeeiiiiiiiiiiiiieee e 51
2.2.23 Assembly Drawing (SAL-12U-E)........ooo 53
2.2.24 Parts List (SAL-12U-E) ..coooiiiiiiiee e 54
2.2.25 Assembly Drawing (SAL-12U-A)......coooiiiiii 56
2.2.26 Parts List (SAL-12U-A) ..ooiiiiiiiiiieeee e 57
2.2.27 Assembly Drawing (SAL-12U-EA) .....ccooriiiiiiiieeeeeenn 59
2.2.28 Parts List (SAL-12U-EA) ... 60

2.3 Electrical DIagram ...........eeeeiiiiiiiiiiiieiiieeieeeeeeeeeeeee ettt 62
2.3.1 SAL-U Main Circuit (230V) ....cooiiiiiiiieeeee e 62
2.3.2 SAL-U Electrical Components List (230V)..........ccoeeeeeiiiiiinnnnnn. 63
2.3.3 SAL-3U/6U-3 Main Circuit (400V)......ccoueeriiiiiiiiiiieeeee e 65
2.3.4 SAL-3U/6U-3 Electrical Components List (400V)..................... 68
2.3.5 SAL-3U/6U-3 Main Circuit (230V).....cceeieeeiiiiiiiiiieeeee e 70
2.3.6 SAL-3U/6U-3 Electrical Components List (230V)..................... 73

2.4 Description of Electrical Components ...........cccccoveiiiiiiiiiiiiii e, 75
2.4.1 Photoelectric SWitch ... 75
2.4.2 Magnetic Proximity SwitCh...........ccco 75

2.5 Optional ACCESSOIIES ....ceeeiieeiiiiiiiee et e e e eeeeees 76
2.5.1 Air Accumulator ...........eiiiiiii 76
2.5.1.1 Function of Air Accumulator ..............cccccciiiiiiiiiiiiiininnns 76

2.5.1.2 Specification of Air Accumulator...............ccocooeeiiin, 76

3. Installation and Debugging..........ccccceiiiiiii s 77
3.1 Install the equipement on dryers or molding machines. ..................... 77
3.1.1 Installation of SAL-U (FA) ..o 77
3.1.2 Power Supply of SAL-U (-A) ..coorieiii 77
3.1.3 Installation of SAL-U-E (A)....ccoorirrii 78

4(92)



I S HINI

3.1.4 Power Supply of SAL-U-E(A)....ccoorii 78
3.1.5 Installation of SAL-3U /B6U-3 ........ouiiiiiiiieiieecc e 79
3.1.6 Power Supply of SAL-3U /6U-3 .......ccooiiiieiieiiiie e 79

4. Application and Operation...........cc.omimieiinn - 80
4.1 Start/ Stop the Machine.........ccoooooiiiiiiiiii e 80
4.2 Keypad on the Control Panel ..o 80
4.3 Parameters Setting ... 80
4.3.1 Enter Setting Mode of Layer One .........ccccvvvvevviviiiiiiiiiiciineennnn. 80
4.3.2 Edit Parameters ... 80
4.3.3 EXit eoreeiiiiiiieeee e 81
4.3.4 Layer One Function List .........ccooviiiiiiiiiiiiiiiiiiiieeeeeeeee 81

4.4 FUuNnction Setting ...........uuumiiiiiii 82
4.41 Enter Setting Mode..........cooovviiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeee 82
4.4.2 Layer Two Function List ... 82

4.5 Function Setting: Special Process...........ccoiiiiiiiiiiiiiiiiiiieeeeeeeeein, 84
4.5.1 Enter special process setting Mode...........cccccceeiiiiiiiiiiiiiiiinnnn. 84
4.5.2 Special Process Function List............ccoiiiiiiiiiii 84

4.6 Description of Operation Procedures ............ccoceeveviiiiiiieiiiiiiieeeeei, 86
4.6.1 Operation ProCedures ..........oooeuiuuiiiiiieeeeeeeeeiieee e 86
T -1 4 2 1 S 87

5. Trouble-shooting...........cccceiiiii i ———— 88
5.1 Trouble Shooting of single phase SAL-U. ..........ccooiiiiiiiiiiiiiiees 88
5.2 Trouble Shooting of 3-phase SAL-U ..........ooiiiiiiiiiii e, 89
6. Maintenance and Repair ..........cccoiveniiiiininie s 90
6.1 Cloth FItEr. .o 90
6.2 Material HOPPET......uee e 90
6.3 Glass PIPE.. i e 91
6.4 Magentic Proximity Switch, Photoelectric Switch ............................ 91
6.5 Maintenance Schedule.............uuiiiiii i 92
6.5.1 About the Machine...........coooi i 92
6.5.2 Installation & Inspection...........ooouieiiiiii i 92
6.5.3 Daily CheCKing.........ccoooiiiiiiii 92
6.5.4 Weekly Checking.......cooooiiiiiiii 92



I S HINI

6.5.5 Monthly ChecKing ..o 92

Table 1-1:
Table 1-2:
Table 2-1:
Table 2-2:
Table 2-3:
Table 2-4:
Table 2-5:
Table 2-6:
Table 2-7:
Table 2-8:
Table 2-9:

Table 2-10:
Table 2-11:
Table 2-12:
Table 2-13:
Table 2-14:
Table 2-15:
Table 2-16:
Table 2-17:
Table 2-18:
Table 2-19:
Table 2-20:
Table 2-21:

Picture 1-1:
Picture 1-2:
Picture 1-3:
Picture 1-4:

Table Index

SPECIfiCAtIONS ... 13
Hopper Base Installation Size Table............cccccooeviiiiiiiiiiieceeeen, 14
Parts List (SAL-TU) ...uuiiiiiiiiieeiiie e 21
Parts List (SAL-TU-E).........uuuiiiiiiiiiiiiiiiiiiiiii 24
Parts List (SAL-3U) .....ueeiiiiiieiiiiiiiee e 27
Parts List (SAL-3U-E)..........uuuuiiiiiiiiiiiiiiiiiiiiiiii i 30
Parts List (SAL-3U-=3) ......uuuuuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiii e 33
Parts List (SAL-6U) .......eeriiiiiiiiiiiiiiieee e 36
Parts List (SAL-BU-E)............uuuuiiiiiiiiiiiiiiiiiiiiiiiii 39
Parts List (SAL-BU-A)........uuuuiiiiiiiiiiiiiiiiiiiiiiiiiii e 42
Parts List (SAL-BU-EA) .......coi i 45
Parts List (SAL-6U-3)........uuuuuuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiee 48
Parts List (SAL-12U) ....uueiiiiiiieieiiiieiieeeee e 51
Parts List (SAL-12U-E).....ccoiiiiiiiiiiiiiieiieee e 54
Parts List (SAL-12U-A)....ooiiiiiiiiiiieeee e 57
Parts List (SAL-12U-EA) ...cooiiiiiiieeeee e 60
Electrical Components List (SAL-1U) (230V) ........uuuvemiminiiiininnnnnns 63
Electrical Components List (SAL-3U~12U) (230V) .........uuvvvunnnnes 63
Electrical Components List (SAL-U~E) (230V) .......uuuviiiiiiiiinnnnnnes 64
Electrical Components List (SAL-3U-3) (400V)..........uuuumummmnnnnnnnns 68
Electrical Components List (SAL-6U-3) (400V)...........uuumumirmnnnnnnns 69
Electrical Components List (SAL-3U-3) (230V).........uuuuumummernnnnnnns 73
Electrical Components List (SAL-6U-3) (230V).........uuuuumumeennnnnnnns 74

Picture Index

SAL-U DIMENSIONS.....covuiiiiiiii e 12
SAL-U-E DIMENSIONS .....uiiiiiiiieieeee e 12
SAL-3U-3 DIMENSIONS ....uiiiiiiiieeeee e 12
SAL-3U Hopper Base Installation Size ..........ccccoooeviiiiiiiiinnene, 13

6(92)



I S HINI

Picture 1-5: SAL-1 U Hopper Base Installation Size ............ccccooeeieiiiinnnnnn. 14
Picture 1-6: SAL-U-E(EA) Hopper Base Installation Size..............ccceeevvnnnnnnnn. 14
Picture 1-7: Loading Capacity .........uuuiiiiieieiieeeeicee e 15
Picture 2-1: Working Principle of SAL-U-(CA)......couviiiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeee 17
Picture 2-2: Working Principle of SAL-U-E(EA)........coiiiiiiiiiiiiiiiiiiiiieeieeeeeeee 18
Picture 2-3: Working Principle of SAL-3U/6U-3...........coorriiiiiiieeeeeeeeen 19
Picture 2-4: Assembly Drawing (SAL-1U) .....cooiiiiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeee 20
Picture 2-5: Assembly Drawing (SAL-TU-E).......ccouiiiiiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeee 23
Picture 2-6: Assembly Drawing (SAL-3U) ......cooviiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeee 26
Picture 2-7: Assembly Drawing (SAL-3U-E)........couviiiiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeee 29
Picture 2-8: Assembly Drawing (SAL-3U-3) ......cooiiiiiiiiiiiiiiiiiiiiieiiieieeeeeeeeeeeee 32
Picture 2-9: Assembly Drawing (SAL-GU) ........cooiiiiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeee 35
Picture 2-10: Assembly Drawing (SAL-GU-E)..........couiiiiiiiiiiiiiiiiiiiiiiiiiiiieeeeeee 38
Picture 2-11: Assembly Drawing (SAL-6U-A)........coouiiiiiiiiiiiiiiiiiiiiiieieeeeeeeeeeee 41
Picture 2-12: Assembly Drawing (SAL-GU-EA) ........cooviiiiiiiiiiiiiiiiiiiiieeeeeeeeeeee 44
Picture 2-13: Assembly Drawing (SAL-6U-3) ........couiiiiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeee 47
Picture 2-14: Assembly Drawing (SAL-12U) ......cooviiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeee 50
Picture 2-15: Assembly Drawing (SAL-12U-E)........ccoviiiiiiiiiiiiiiiiiiiiiiiiiieeeeeeee 53
Picture 2-16: Assembly Drawing (SAL-12U-A).......couiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeee 56
Picture 2-17: Assembly Drawing (SAL-12U-EA) ....cooo o 59
Picture 2-18: SAL-U Main Circuit (230V)........cuueiiiimiiiiiiiiiiiieeeieeeeeeeeeeeeeeeeeeeeee 62
Picture 2-19: SAL-3/6U-3 Main Circuit 1 (400V) .....cooviiiiiiiiiiiiiiiiiieiieeeeeeeeeeee 65
Picture 2-20: SAL-3/6U-3 Main Circuit 2 (400V) .....ccovvmiiiiiiiiiiiiieiiiiieeieeeeeeeee 66
Picture 2-21: SAL-3/6U-3 Main Circuit 3 (400V) ......covviiiiiiiiiiiiiiiiiiiieeeeeeeeeeee 67
Picture 2-22: SAL-3/6U-3 Main Circuit 1 (230V) ...covvviiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeee 70
Picture 2-23: SAL-3/6U-3 Main Circuit 2 (230V) ....covviiiiiiiiiiiiiiiieiieiieeeeeeeeeeee 71
Picture 2-24: SAL-3/6U-3 Main Circuit 3 (230V) ....covviiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeee 72
Picture 2-25: Photoelectric SWItCh.............oooiiiiiiiiiiiiiieeeeee 75
Picture 2-26: Magnetic Proximity SWItCh ... 75
Picture 2-27: Air ACCUMUIALON ........oiiiiiiiiiiiiieiieeeeeeeeeeee e 76
Picture 3-1: Installation of SAL-U (-A) ..eeeeiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 77
Picture 3-2: Installation of SAL-U-E (A).....coiiiiiiiiiiiiiiiiiiiiiieieeeeeeeeeeeeeeeeeeeeeeeee 78
Picture 3-3: Installation of SAL-3U /6U-3 ........oooiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeee 79

7(92)



I S HINI

8(92)



I S HINI

1. General Description

Read this manual carefully before operation to prevent personal injuries or
damage of the machine.

SAL-U series self-contained hopper loader is suitable for conveying virgin material.
It adopts stainless steel hopper to avoid material contamination. It looks nice,
since its suface has been polished. In addition, it has a sound-proof blower cover to
reduce noise produced in the process of operation. What’s more, the remote
operation has been realized by using a detachable controller, which is more
convenient for clients to operate.

o B B

1}

]

.k':
r N
%

i,

Model: SAL-1U Model: SAL-6U Model: SAL-6U-3

9(92)



SHINI

1.1 Coding Principle

SAL - xxxU -xx
Notes™
Hopper Capacity (L)
U:European Type
p Self-contained Hopper Loader
Notes:*
A =Add Air Accumulator P=For Polished Hopper Inside

CE=CE Conformity

1.2 Feature

1) Standard configuration

SAL-1U~SAL-12U (-E) adopts carbon brush, which brings fast rotating
speed, large air quantity and compact appearance. It's easy for
transportation and installation.

With remote wire controller and auto cleaning function, it's easy to operate.
Possess blower soft start function and carbon brush wear warning (except
for three-phase blower).

Possess proportional valve.

Positions of hopper and base are adjustable.

Differential pressure switch is employed and screener blockage alarm is
available (Applicable to SAL-1U~12U(E)).

SAL-U has a magnetic proximity switch, while SAL-U-E adopts photosensor
switch which is sensitive and stable.

SAL-3U and above models have bases with diameters of ® 275 mm, which
can work with SHD-20U and models above as well as SHD-75 anb models
above.

SAL-1U has a base with diameter of 200 mm. It's necessary to employ an
adapter flange when mounting with SHD-20U/40U.

The whole SAL-U series is standard equipped with cloth mesh filter and
auto-spraying dust cleaner. Furthermore, SAL-6U and models above can
maintain operation efficiency by collocating with air accumulators to enhance
spraying and reduce manual cleaning times. However, there is no need for
SAL-U-3 to collocate with air accumulator and reverse washing pipe, since it
has cloth mesh filter and function of blower reverse dedusting.

2) Accessory option

10(92)



I S HINI

® provide multi-functional installation frame HMB-900 with 900 mm maximum
adjustable diameter.

® Standard Collective Hopper SCH-6U/12U/24U and Euro Insulation
Collective Hopper SICH-6U/12U/24U are optional; add this collective hopper
at bottom of the magnetic-proximity switch hopper can be directly mounted
on the injection molding machine.

® |tis available to select air accumulator to enhance auto spraying function
(applicable to SAL-6U /12U).

® Buzzer is optional (applicable to SAL-U-3 series).

® Option for propotion mixing SPV-U.

All maintenance work should be carried out by a person with technical training or
corresponding professional experience. The manual contains instructions for both
operating and maintenance. Chapter 6 contains maintenance instructions for
service engineers. Other chapters contain instructions for the daily operator.

Any modifications of the machine must be approved by SHINI in order to avoid
personal injury and damage to machine. We shall not be liable for any damage
caused by unauthorized change of the machine.

Our company provides after-sales service. Should you have any problem during
using the machine, please contact the company or the local vendor.

Headquarter and Taipei factory:
Tel: + 886 (0)2 2680 9119

Shini Plastics Technologies (Dongguan), Inc:
Tel: +86 (0)769 8111 6600
Email: shini@shini.com

Shini Plastics Technologies India Pvt.Ltd.:
Tel: +91 250 3021 166.

Please refer to shini.com/en/worldwide.html for local vendor near you.

11(92)



I S HINI

1.3 Technical Specifications

1.3.1 Dimensions

Picture 1-1: SAL-U Dimensions

D

Picture 1-3: SAL-U-3 Dimensions

12(92)



I S HINI

1.3.2 Specifications

Table 1-1: Specifications

Model SAL-1U [ SAL-3U [ SAL-6U [ SAL-12U | SAL-1U-E | SAL-3U-E | SAL-6U-E | SAL-12U-E | SAL-3U-3 | SAL-6U-3
Blower Type Carbon brush Inductive
Blower Power

0.46/ 0.375/
(kW) 1.15/1.32 0.46/0.55 1.15/1.32 0.75/0.85
0.55 0.42
(50/60Hz)
Conveying Pipe
Internal Dia. 1.5 1.5 1.5 1.5 1.5 1.5 1.5 1.5 1.5 1.5
(inch)
Conveying
Capacity 30 200 300 400 30 200 300 400 200 300
(kg/hr)
Hopper Volume
1 3 6 12 1.5 3 6 12 3 6
L)
3®, 230/400/ 460/
Power Supply (v) 19, 115/ 230VAC, 50 / 60Hz
575VAC, 50 / 60Hz
Auto-Cleaning

. Standard
Function
Air Accumulator None Optional None Optional None
Dimensions
H (mm) 525 555 645 745 630 740 800 935 605 675
W (mm) 270 305 340 340 260 305 340 340 335 370
D (mm) 325 305 410 410 325 370 410 410 475 540
Weight (kg) 10 11 12 14 10 13 16 18 18 33

Note: 1) For hopper inside polished ones, add "P" at model behind.

2) Conveying capacity: Plastic material of bulk

density 0.65kg/L, dia. 3~5 mm, vertical conveying height: 4m,
horizontal conveying distance: 1m.
3) Compressed air supply: 4~6kgf/cm2.

1.3.3 SAL-U-E Hopper Base Installation Size

Q
¥ 4
DY
> ) o
8 Bl
X era
dp?__l'fl

We reserve the right to change

Picture 1-4: SAL-3U Hopper Base Installation Size

13(92)

specifications without prior notice.




SHINI

Picture 1-5: SAL-1 U Hopper Base Installation Size

DXD
dXxd

bp % \(&‘
\w;
AN

Picture 1-6: SAL-U-E(EA) Hopper Base Installation Size

1.3.4 Hopper Base Installation Size Table
Table 1-2: Hopper Base Installation Size Table

Model DxD dxd w P
SAL-1U-E 120%x120 50x50 11 40
SAL-3U-E 150%x150 70x70 11 55
SAL-6U-E 150%x150 70x70 11 55
SAL-6U-EA 150%x150 70x70 11 55
SAL-12U-E 180x180 80x80 11 55
SAL-12U-EA 180%180 80x80 11 D55

14(92)



I S HINI

1.3.5 Loading Capacity

Loading capacity (kg/hr)

Loading capacity (kg/hr)

600

400

200

450

400

350

300

250

200

150

100

50

Height: 4 m
Bulk density: 0.65 kg/L
SAL-12U Frequency: 50Hz
\\\\
SAL-6U B
\\—\h—
SAL6U3 @ ——T—a —
T — EE—
SAL-30 ———
" I
SAL-3U-3 S —_—
\\ T—
— [
SAL-1U
2 3 4 5 6 7 8 9 10
Horizontal distance (m)
M Height: 4 m
SAL-6U —— Bulk density: 0.65 kg/L
\m \:\ == Frequency: 60Hz
® \‘\
.
_——
SAL-3U-3
SAL-BU X§
—
SAL-1U
2 3 4 5 6 7 8 9 10

Horizontal distance (m)

Picture 1-7: Loading Capacity

15(92)



I S HINI

1.4 Safety Regulations

Strictly abide by the following safety regulations to prevent personal injuries and
damage of equipment.

1.4.1 Safety Signs and Labels

All the electrical components should be installed by electrican.
Turn off the main switch and control switch during maintenance.

& Warning! High voltage!

This sign should be attached on the cover of control box!

Warning! Caution!
Be careful when at the location or area where this sign appears!

& Notice!

All screws of the electrical components in it are locked tight. No need to
check it regularly.

1.5 Exemption Clause

The following statements clarify the responsibilities and regulations born by any
buyer or user who purchases products and accessories from Shini (including
employees and agents).

Shini is exempted from liability for any costs, fees, claims and losses caused by
reasons below:

1. Any careless or man-made installations, operation and maintenances upon
machines without referring to the Manual prior to machine using.

2. Any incidents beyond human controls, which include man-made vicious or
deliberate damages or abnormal power, and machine faults caused by
irresistible natural disasters including fire, flood, storm and earthquake.

3. Any operational actions that are not authorized by Shini upon equipment,
including adding or replacing accessories, dismantling, delivering or repairing.

4. Employing consumables or oil media that are not appointed by Shini.

16(92)



I S HINI

2. Structure Characteristics and Working Principle

2.1 Working Principle

SAL-U series of self-contained Hopper Loader is suitable for conveying plastic
granules. It mainly conveys materials by running the blower to produce
differential pressure inside the material hopper.

2.1.1 Working Principle Diagram of SAL-U-(CA)

12

11 - l:l/
4
9-10 || e

6
7
\ | ‘ |
]

Names of Parts:
1. Blower cover 2. Blower 3. Material inlet pipe
4. Material hopper 5. Raw material 6. Non-return flap
7. Hopper base 8. Magnetic proximity switch 9. Indicator (red)
10. Indicator (green) 11. Control box 12. Auto dust cleaner

13. Solenoid valve 14. Air pipe connector
Picture 2-1: Working Principle of SAL-U-(CA)

After starting the machine, blower (2) begins to vacuumize material hopper (4).
At the same time, the non-return flap (6) is closed. Materials in the storage bin
will go into material hopper (4) from material inlet pipe (3) under differential
pressure. When material conveying is completed, the blower will stop working.
Materials will then fall down due to gravity. When magnetic proximity switch (8)
detects that there is no material left in the hopper, the solenoid valve (13) will
open. Thus, the air for cleaning will flow into auto dust cleaner (12) from the air
pipe connector (14) to clean the dust covering on the filter cloth and hopper
inner wall. Then, the blower will start again. When lacking materials, the alarm
light (9) on control box (11) will be on to sound an alarm. The equioment
equipped with air acculamtor can increase air storage capacity to reinforce the
dedusting efficiency of the auto dust cleaner.

17(92)



I S HINI

2.1.2 Working Principle of SAL-U-E(EA)

Names of Parts:

1. Blower cover 2. Blower 3. Material inlet pipe
4. Material hopper 5. Raw material 6. Non-return flap

7. Hopper base 8. Photosensor 9. Indicator (red)

10. Indicator (green) 11. Control box 12. Auto dust cleaner
13. Solenoid valve 14. Air pipe connector

Picture 2-2: Working Principle of SAL-U-E(EA)

After starting the machine, blower (2) begins to vacuumize material hopper (4).
At the same time, the non-return flap (6) is closed. Materials in the storage bin
will go into material hopper (4) from material inlet pipe (3) under differential
pressure. When material conveying is completed, the blower will stop working.
Materials will then fall down due to gravity. When magnetic proximity switch (8)
detects that there is no material left in the hopper, the solenoid valve (13) will
open. Thus, the air for cleaning will flow into auto dust cleaner (12) from the air
pipe connector (14) to clean the dust covering on the filter cloth and hopper
inner wall. Then, the blower will start again. When lacking materials, the alarm
light (9) on control box (11) will be on to sound an alarm. The equioment
equipped with air acculamtor can increase air storage capacity to reinforce the
dedusting efficiency of the auto dust cleaner.

18(92)



I S HINI

2.1.3 Working Principle of SAL-3U/6U-3

Names of Parts: :

1. Blower 2. Rotation hinge 3. Snap hook
4. Conveying pipe 5. Material hopper 6. Raw material
7. Non-return flap 8. Hopper base 9. Magnetic proximity switch

10. Control box
Picture 2-3: Working Principle of SAL-3U/6U-3

After starting the machine, blower (1) begins to vacuumize material hopper (5).
At the same time, the non-return flap (7) is closed. Materials in the storage bin
will then go into material hopper (5) through conveying pipe (4) under
differential pressure. When material conveying is completed, the blower will
stop working. The materials will then fall down due to gravity. When magnetic
proximity switch (7) detects that there is no material left in the hopper, the
non-return flap will close again and the blower will starts working. When lacking
materials, the red alarm light on the control box (10) will be on to sound an
alarm. Users can set blower reverse dedusting for the equipement according to
the actual situation.

19(92)



I S HINI

2.2 Assembly Drawing
2.2.1 Assembly Drawing (SAL-1U)

Remarks: Please refer to material list 2.2.2 for specific explanation of the numbers in

assembly drawing.

Picture 2-4: Assembly Drawing (SAL-1U)

20(92)



I S HINI

2.2.2 Parts List (SAL-1U)

Table 2-1: Parts List (SAL-1U)

No. Name Part No. No. Name Part No.
1 | O-Type seal ring YR20205500000 | 30 | SPlit washer of filter cloth -
2 Base YW20001500200 | 31 | Hop-pocket** BP82000100040
3 Base ring - 32 | Hopper ring* YR10104000000
4 Pressure block YW20000600500 | 33 | Flat washer 5 YW66051000100
5 Flat washer ®6x13 YW66061300000 [ 34 | Locknut M5 YW64000500000
6 Spring washer M6 YW65006000000 | 35 | Hinge pin BH10006003110
7 'Mngfzgexag"“ SCTW | YW61061600300 | 36 | Flat washer 8x22 YW66082200100
Cross socket head cap .
8 screw YW63032500000 | 37 | E-rings 6 YW63051000000
9 Flat washer 3x10 YW66031000000 | 38 | Down hinge BL32000600140
10 | Flat washer 3x12 YW66031200000 | 39 | Screw M5x10 YW69051000000
11 | Permanent magnet YW90213700000 | 40 [ Control box base -
12 | Magnet shield BH12115000010 | 41 | Control box YR40030600000
13 | Locknut M3 YW64000300000 | 42 | Crosssocketheadcap vy ea040600000
screw M4 x6
14 | Shut-off plate* BL21001501920 | 43 | Sensor shell -
15 Connection block for - 44 | Inner hexagon screw YW61061000100
shut-off plate
16 | Lentil head screw YW09250500000 | 45 | Shut-off plate fixing base -
17 | Star knob M6x15 YR40061500000 | 46 | Locknut M3 YW64000300000
18 | Discharge port - 47 | Shut-off plate fixing base -
19 | Ventilation window YR40000600500 | 48 | Crosssocketheadeap | \\ye3034000000
screw M3x40
20 | Snap hook YW02003000400 | 4g | Mini-countersunkrivet |y e1660200000
screw M6
21 | Block YR40000600300 | 50 | Hopper cover -
22 | Screw M4x15 YW69041500100 | 51 | Blower fixing base BH10063200040
23 | Screw M4x10 YW69041000000 [ 52 | Reverse clean pipe -
24 g:::::'r inlet pipe YR10150300000 | 53 | Air pipe quick connector | YW80083800200
25 | Material inlet pipe BL32333600020 54 | Blower ring -
26 | Fixing plate for material - 55 | Carbon brush motor * | YM30122250000
inlet pipe
27 | Flat washer 4 YW66040800000 | 56 | Fixed board 2 -
28 | Locknut M4x0.7 YW64040700100 | 57 | Fixed board 1 -
29 | Material storage tank - 58 | Fixed board 3 -

21(92)




_ SHINI

Name Part No. Name Part No.

59 | Flat washer 5 YW66051000100 | 68 | Inner hexagon screw YW61062000300
60 | Spring washer 5 YW65050000000 | 69 | Quick connector YW80031400000
61 [ Inner hexagon screw YW61051200100 | 70 | Connector 3 -

62 | Flat washer 6 YW66061300000 | 71 | Solenoid valve * YE32213100000
63 | Inner hexagon screw YW61065000100 | 72 | Pressure switch YE16028000000
64 | Locknut YW64000600200 | 73 | Blue air pipe YR60060400000
65 g;‘_)esvsv sockethead cap | v\v62051500000 | 74 Zﬁi‘iﬁfwmh BH11103000010
66 | Blower cover - 75 | upper hinge BL32000600240
67 ﬁ:f‘]‘;’: aluminum BW20012000040

* means possible broken parts.
** means easy broken parts. A spare backup is suggested.
Please confirm the version of manual is competitable with equipement before placing the

purchase order to guarantee that the item number of the spare part is in accordance with the
real object.

22(92)




SHINI

2.2.3 Assembly Drawing (SAL-1U-E)

2
3

36

Remarks: Please refer to material list 2.2.4 for specific explanation of the numbers in parts

drawing.

Picture 2-5: Assembly Drawing (SAL-1U-E)

23(92)



I S HINI

2.2.4 Parts List (SAL-1U-E)

Table 2-2: Parts List (SAL-1U-E)

No. Name Part No. No. Name Part No.
1 'Mngfzgexag"“ screw YW61061600300 | 30 | Photosensor YE 15143900000
2 | Glass pipe down flange | YW32000300000 | 31 E:;‘Z:(OSG”S‘” mounting -
3 Glass pipe ring YW61061600300 32 Photosensor fixing plate | BL90001000120
4 | Flange connection shaft | BH10101100010 | 33 | Crosssocketheadcap i y\yqa41000000
screw M4x10
5 | Glass pipe** YW70504000000 | 34 | Mini-countersunk fivet | y\y 4060200000
screw M6
6 Glass pipe upper flange BW32000300210 35 Hopper cover BL22001500821
Base ring YR10000300200 36 Blower cover fixing base -
8 Z;a;‘;ess steel pipe YW07002500600 | 37 | Reverse clean pipe YM30122250000
9 Material storage tank BL21001502320 38 Fixing plate 2 -
10 | Locknut M4x0.7 YW64040700100 39 Fixing plate 1 -
11 Flat washer 4 YW66040800000 40 Fixing plate 3 -
12 | Snap hook ** YW02003000400 | 41 | Flat washer 5 YW66051000100
13 | Block YR40000600300 | 42 | Spring washer 5 YW65050000000
14 | Material inlet pipe ring | YR10150300000 | 43 | 'nerhexagoneylinder i y\yq4054200100
head screw
15 | Material inlet pipe BL32333600020 | 44 | Flatwasher 6 YW66061300000
16 | Filter cloth split washer** | YR40001500100 | 45 :\:gf;gexagon Screw YW61065000100
17 | Hop-pocket** BP82001500044 | 46 | Locknut M6 YW64000600200
18 | Flat washer 5 YW66051000100 | 47 | Crosssocketheadcap | y\yar051500000
screw M5x15
19 | Locknut M5 YW64000500000 48 Blower cover -
. . Square aluminum
20 | Hinge pin BH10006003110 | 49 | 12 507 BW20012000040
21 | Flat washer ®8x22 YW66082200100 | 50 :\’A‘gf;ge"agon screw YW61062000300
22 | Erings 6 YW63051000000 | 51 | Quick connector YW80031400000
37 x1/4PT
23 | Down hinge BL32000600120 52 Connector 3 BH13031100010
24 | Control box YR40030600000 | 53 | Solenoid valve YE32213100000
g5 | Crosssockethead cap | y\yea040600000 | 54 | Pressure switch YE16028000000
screw M4x6
26 | Set screw M4x5 YW63040600000 | 55 | Blue air pipe YR60060400000
27 | Photosensor fixing base | BL21001502420 | 56 | eSsure switch BH11103000010
connector

24(92)




I S HINI

No. Name Part No. No. Name Part No.
pg | Pressure block of BL21061600020 | 57 |Upper hinge BL32000600240
photosensor
29 Cross socket head cap YW63041000000
screw M4x10

* means possible broken parts.

** means easy broken parts. A spare backup is suggested.
Please confirm the version of manual is competitable with equipement before placing the
purchase order to guarantee that the item number of the spare part is in accordance with the

real object.

25(92)




2.2.5 Assembly Drawing (SAL-3U)

Remarks: Please refer to material list 2.2.6 for specific explanation of the numbers
in parts drawing.
Picture 2-6: Assembly Drawing (SAL-3U)

26(92)



I S HINI

2.2.6 Parts List (SAL-3U)
Table 2-3: Parts List (SAL-3U)

No. Name Part No. No. Name Part No.
1 | O-Type seal ring YR20205500000 | 32 |Snap hook YR40000600300
2 |Base YW20006000000 | 33 |Locknut M4x0.7 YW69040700100
3 |Basering - 34 | Screw M4x15 YW64041500100
4 | Pressure block YW20000600500 | 35 |Locknut M3 YW64000300000
5 | Spring washer M6 YW65006000000| 36 [Fixing base of baffle plate | BL20000601220
6 |Flat washer ©6 YW66061300000| 37 | CTOSS Sockethead cap |y 3434000000
screw M3x40
7 |Inner hexagon screw M6x20 | YW61062000300 | 3g | 0SS Socketheadcap |y aa665000000
screw M6x20
8 | Hopper fixing base BL21063200020 | 39 | Magnet cover BL21000600120
9 |Baffle plate* BL21000302320 | 40 |Permanent magnet YW90257700000
10 |Discharging port BL21000600720 | 41 |Magnet sleeve BH12000600010
11 | Material storage tank - 42 | Flat washer®8x22 YW66082200100
12 | Screw M4x10 YW69041000000( 43 |Screw M6 YW64000600200
13 | Locknut M4x0.7 YW64040700100 | 44 'Mngf'; gexagon SCW 1 YW63061000000
14 | Flat washer®4 YW66040800000| 45 |Sensor shell YR40000600100
15 | Material inlet pipe BL32333600020 | 46 | Mini-countersunk rivet |y q4060200000
screw M6
16 | Material inlet pipe fixing plate - 47 | Ventilation window YR40000600500
17 [Material inlet pipe ring YR10150300000 | 48 |Star spanner YR40061500000
18 |Screw M5x10 YW64040700100 | 49 Sf:;;se clean pipe BH13033000810
19 |Erings 6 YW66000500000( 50 |Washer BP62352100050
20 |Flat washer ®8x22 YW66082200100 | 51 |Hopper cover -
21 | Hinge pin BH10006003110 | 52 |Blower fixing base -
22 |Flat washer ®5 YW66051000100| 53 |Upper hinge BL32000600240
23 | Locknut M5 YW64000500000 | 54 | Connection nut -
24 | Down hinge BL32000600140 | 55 |Connector 2 BH13030300010
25 | Filter cloth split washer** YR40003000100 | 56 [Solenoid valve YE32213100000
26 |Hop-pocket ** BP82003000044 | 57 |Connector 3 BH13031100010
27 |Hopper ring* YR10000300100 | 58 |Quick connector YW80031400000
28 f/lffg socket head cap screw |y \v63040600000 | 59 | Blower ring (down) YR10070000000
29 |Control box YR40030600000 | 60 |Carbon brush motor* YM30965600000
30 |Control box base - 61 |Blower ring (upper) YP62141200000
31 |[Block YWO02003000400| 62 |Blower fixing plate -

27(92)




_ SHINI

Name Part No. Name Part No.
63 |Inner hexagon screw M6x90 | YW61069000100 | 6g | 0SS Socketheadcap |y eo651500000
screw M5x15
64 | Locknut M6 YW64000600200 ( 69 |Pressure switch YE15002000100
65 |Blower shell YR40033000000 | 70 |[Blue air pipe YR60060400000
66 L120 square aluminum BW20012000040 | 71 Pressure switch BH11103000010
handle connector
67 |Inner hexagon screw M6x20 | YW61062000300

* means possible broken parts.

** means easy broken parts. A spare backup is suggested.
Please confirm the version of manual is competitable with equipement before placing the

purchase order to guarantee that the item number of the spare part is in accordance with the
real object.

28(92)




2.2.7 Assembly Drawing (SAL-3U-E)

Remarks: Please refer to material list 2.2.8 for specific explanation of the numbers
in parts drawing.
Picture 2-7: Assembly Drawing (SAL-3U-E)

29(92)



I S HINI

2.2.8 Parts List (SAL-3U-E)

Table 2-4: Parts List (SAL-3U-E)

No. Name Part No. No. Name Part No.
1 Mounting flange BL21060200820 27 Snap hook block YR40000600800
2 ila:‘;‘”'ess steel pipe YW07000300000 | 28 | Snap hook YW02003000400
3 Cap nut M6 YR20802600000 29 Material storage tank -
4 | CapnutMe YW64006000100 | 30 E:;per base plate -
5 Glass pipe down flange BW32610900010 31 Set screw M4x5 YW68004500000
6 | Glass pipe ring YR10060200000 | 32 E;:;OSG”S‘” fixing BL90001000120
- Pressure block of
7 | Glass pipe YW70317000600 | 33 YW31616200000
photosensor
. Cross socket head
8 Flange connection shaft BH10000600640 34 YW63041000000
cap screw M4x10
9 Non-return flap - 35 Photosensor YE15143900000
Photosensor
10 | Discharging port - 36 mounting block (come -
with photosensor)
11 | Glass pipe upper flange | BW32610800010 | 37 ;r:t’éosensor fixing BL21061200020
12 | Locknut M4x0.7 YW64040700100 | 38 Sf;’;;se cleanpipe | 5113033000810
13 | Flat washer 4 YW66040800000 [ 39 Upper hinge BL32000600240
14 | Material inlet pipe BL32333600020 40 Blower ring (down) YR10070000000
15 Material inlet pipe fixing BL20036000320 41 Carbon brush motor YM30965600000
plate 1.15kW
16 | Material inlet pipe ring YR10150300000 42 Blower ring (upper) YP62141200000
17 | E-rings 6 YW63051000000 [ 43 Blower fixing board BL21000300420
Inner hexagon
18 | Flat washer M8x22 YW66082200100 44 cylindrical screw YW61069000100
M6x90
19 | Hinge pin BH10006003110 45 Locknut M6 YW64000600200
20 | Flat washer 5 YW66051000100 [ 46 Blower shell YR40000300100
21 | Locknut M5 YW64000500000 | 47 | Sduare aluminum BW20012000040
handle L120
22 | Down hinge BL32000600140 48 Flat washer 6 YW66061300000
23 | Filter cloth split washer** YR40003000100 49 Spring washer 6 YW65006000000
Inner hexagon
24 | Hop-pocket ** BP82003000044 50 cylindrical screw YW61062000300
M6x20
25 | Hopper ring* YR10000300100 | 51 | Cross sockethead YW62051500000
cap screw M5x15
26 | Control box YR40030600000 | 52 Sf/':ng””eCtor 3| yws0031400000

30(92)




_ SHINI

Name Part No. o. Name Part No.
53 | Connector 3 BH13031100010 | 58 | ressure switch BH11103000010
connector
54 | Solenoid valve* YE32213100000 59 Connection nut 1 BH12030400410
55 | Pressure switch YE15002000100 | 60 E:’S‘Zer cover  fixing .
56 | Connector 2 BH13030300010 61 Hopper cover -
57 | Blue air pipe ®6xd4 YR60060400000 | 62 | Washer ®30xd17x2 BP62352100050

* means possible broken parts.

** means easy broken parts. A spare backup is suggested.

Please confirm the version of manual is competitable with equipement before placing the
purchase order to guarantee that the item number of the spare part is in accordance with the
real object.

31(92)



I S HINI

2.2.9 Assembly Drawing (SAL-3U-3)

Remarks: Please refer to material list 2.2.10 for specific explanation of the numbers in parts
drawing.
Picture 2-8: Assembly Drawing (SAL-3U-3)

32(92)



I S HINI

2.2.10 Parts List (SAL-3U-3)
Table 2-5: Parts List (SAL-3U-3)

No. Name Part No. No. Name Part No.

1 O-Type seal ring YR20205500000 30 | Locknut M3 YW64000300000

2 | Base YW20006000000 | 31 El':'t';g base of baffle BL20000601220

3 | Basering - 3p | Crosssocketheadcap | \yea034000000
screw M3x40

4 | Pressure block YW20000600500 | 33 | Crosssocketheadcap | y\yea065000000
screw M6x20

5 Spring washer YW65006000000 | 34 | Magnet cover BL21000600120

6 Flat washer ®6x13 YW66061300000 | 35 | Permanent magnet YW60257700000

7 'Mngf;gexag"“ SCTEW 1 YW61062000300 | 36 | Magnet sleeve BH12000600010

8 Hopper fixing base BL21000600020 37 | Flat washer 8x22 YW66082200100

9 Baffle plate* BL21000302320 38 | Locknut M6 YW64000600200

10 | Discharging port BL21000600720 | 39 | "nerhexagon cylindrical | \\yea061000000
screw M6x10

11 Snap hook ** YW02003000400 40 | Sensor shell YR40000600100

12 | Block YR40000600300 | 41 | Mini-countersunkrivet 64060200000
screw M6

13 | Material storage tank - 42 | Ventilation window YR40000600500

14 | Screw M4x15 YW69041500100 | 43 | Star spanner YR40061500000

15 | Screw YW64040700100 44 | Shaft sleeve YW11253000000

16 Flat washer ®4 YW66040800000 45 | Mounting base BW21030300010

17 | Material inlet pipe BL32333600020 46 | Guide pin BH11000300000

1g | Material inlet pipe ; 47 | Spring YW01380300000

fixing plate

19 | Material inlet pipe ring YP10150300000 48 | Shaft BH10060300040

20 | Screw M4x10 YW69041000000 | 49 | Hopper cover -

21 | Screw M6%20 - 50 | Adapter flange BW21030300100

22 | Control box - 51 Set screw M5x15 YM30965600000

23 | Alarm light YE83305100200 | 52 ?g:gressure blower YM30032900000

24 Cross socket head cap YW63040600000 | 53 Blower suction mouth YR10001000000

screw M4x6 ring

Cross socket head cap

25 | Control box base plate - 54 YW62052500000
screw M5x25

33(92)




I S HINI

No. Name Part No. No. Name Part No.
26 | Control box cover - 55 | Hopper ring** YR10000300100
27 | Main power switch YE10210300000 56 | Hop-pocket ** BP82003000044
28 | Handle box - 57 | Filter cloth split washer*™ | YR45003000100
29 | Control box base -

* means possible broken parts.

** means easy broken parts. A spare backup is suggested.

Please confirm the version of manual is competitable with equipement before placing the
purchase order to guarantee that the item number of the spare part is in accordance with the
real object.

34(92)



2.2.11 Assembly Drawing (SAL-6U)

Remarks: Please refer to material list 2.2.12 for specific explanation of the numbers in parts
drawing.
Picture 2-9: Assembly Drawing (SAL-6U)

35(92)



I S HINI

2.2.12 Parts List (SAL-6U)

Table 2-6: Parts List (SAL-6U)

No. Name Part No. No. Name Part No.
1 O-Type seal ring YR20205500000 29 | Control box YR40030600000
2 Base YW20006000000 30 | Control box base -
3 Base ring - 31 Block YR40000600300
4 Pressure block YW20000600500 | 32 | Snap hook YW02003000400
5 Spring washer M6 YW65006000100 | 33 | Locknut M4x0.7 YW64040700100
6 Flat washer®6 YW66061300000 | 34 | Screw M4x15 YW69041500100
7 :Ggf;gexago” SCTEW | YW61062000300 | 35 | Locknut M3 YW64000300000
8 Hopper fixing base BL21000600020 36 | Fixing base of baffle plate | BL20000601220
9 | Baffle plate BL21000302320 | 37 | Crosssocketheadcap | \\yaq644000000
screw M3x40
10 | Discharging port BL21000600720 | 3g | Crosssocketheadcap | yyea065000000
screw M6x20
11 | Material storage tank - 39 | Magnet cover BL21000600120
12 | Screw M4x10 YW69041000000 | 40 | Permanent magnet YW90257700000
13 | Locknut M4x0.7 YW64040700100 | 41 | Magnet sleeve BH12000600010
14 | Flat washer ®4 YW66040800000 | 42 | Flat washer ®8x22 YW66082200100
15 | Material inlet pipe - 43 | Locknut M6 YW64000600200
16 Material inlet pipe fixing i 44 Inner hexagon cylindrical YW63061000000
plate screw M6x10
17 | Material inlet pipe ring - 45 | Sensor shell YR40000600100
18 | Screw M5x10 YW64040700100 | 46 | Mini-countersunk rivet YW64060200000
screw M6
19 [ Erings YW66000500000 | 47 | Ventilation window YR40000600500
20 | Flat washer ®8x22 YW66082200100 | 48 | Star spanner YR40061500000
21 | Hinge pin BH10006003110 | 49 | Upper hinge BL32000600240
22 | Flat washer ®5 YW66051000100 | 50 | Blower ring (down) YR10070000000
23 | Locknut M5 YW64000500000 | 51 | Carbon brush motor* YM30965600000
24 | Down hinge BL32000600140 52 | Blower ring (upper) YP62141200000
o5 | Filter cloth split YR40006000000 | 53 | Blower fixing board -
washer
26 | Hop-pocket ** BP82006000044 | 54 | mnerhexagoncylindrical |y, e1669000100
screw M6x90
27 | Hopper ring* YR10000600200 | 55 | Locknut M6 YW64000600200
pg | Crosssockethead cap | vy 63040600000 | 56 | Blower shel YR40036000000
screw M4 x6

36(92)




_ SHINI

Name Part No. Name Part No.

57 h;iglsq“are aluminum | o\ 50012000040 | 64 | Pressure switch YE15002000100
Inner hexagon

58 | cylindrical screw YW61062000300 | 65 | Blue air pipe YR60060400000
M6x20

59 Cross socket head cap YW62051500000 66 Pressure switch BH11103000010
screw M5x15 connector

60 | Quick connector YW80031400000 | 67 | Blower shell fixing base -

61 | Connector 2 BH13030300010 68 | Hopper cover -

62 | Solenoid valve* YE32213100000 69 | Washer BP62352100050

63 | Connection nut BH12030400410 | 70 S:;’Z;SG clean pipe BH13033000810

* means possible broken parts.
** means easy broken parts. A spare backup is suggested.
Please confirm the version of manual is competitable with equipement before placing the

purchase order to guarantee that the item number of the spare part is in accordance with the
real object.

37(92)




2.2.13 Assembly Drawing (SAL-6U-E)

Remarks: Please refer to material list 2.2.14 for specific explanation of the numbers in parts
drawing.

Picture 2-10: Assembly Drawing (SAL-6U-E)

38(92)



I S HINI

2.2.14 Parts List (SAL-6U-E)
Table 2-7: Parts List (SAL-6U-E)

No. Name Part No. No. Name Part No.
1 Mounting flange BL21060200820 27 Snap hook block YR40000600300
2 ila:‘;‘”'ess steel pipe YW07000300000 | 28 | Snap hook YW02003000400
3 Cap nut M6 YR20802600000 29 Material storage tank -
4 | CapnutM6 YW64006000100 | 30 ;'r?gpper base plate ;
5 Glass pipe down flange BW32610900010 31 Set screw M4 x5 YW68004500000
6 | Glass pipe ring YR10060200000 | 32 E;:;OSG”S‘” fixing BL90001000120
7 | Glass pipe* YW70317000600 | 33 E:;‘Z:(OSG”S‘” Pressur® | yvws1616200000
. Cross socket head
8 Flange connection shaft BH10000600640 34 YW63041000000
cap screw M4x10
9 Non-return flap - 35 photosensor YE15143900000
Photosensor
10 | Discharging port - 36 mounting block (come -
with photosensor)
11 | Glass pipe upper flange | BW32610800010 | 37 ;r:t’éosensor fixing BL21061200020
12 | Locknut M4x0.7 YW64040700100 | 38 Sf;’;rese cleanpipe 1 1113033000810
13 | Flat washer 4 YW66040800000 | 39 | Upper hinge BL32000600240
14 | Material inlet pipe - 40 Blower ring (down) YR10070000000
15 Material inlet pipe fixing BL20036000320 41 Carbon brush motor YM30965600000
plate 1.15kW
16 | Material inlet pipe ring YR10061200000 42 Blower ring (upper) YP62141200000
17 | E-rings 6 YW63051000000 | 43 | Blower fixing board BL21000300420
Inner hexagon
18 | Flat washer M8x22 YW66082200100 44 cylindrical screw YW61069000100
M6x90
19 | Hinge pin BH10006003110 45 | Locknut M6 YW64000600200
20 | Flat washer 5 YW66051000100 | 46 | Blower shell BL22001200220
21 | Locknut M5 YW64000500000 | 47 | Square aluminum BW20012000040
handle L120
22 | Down hinge BL32000600140 48 | Flat washer 6 YW66061300000
23 | Filter cloth split washer** YR40006000000 49 Spring washer 6 YW65006000000
Inner hexagon
24 | Hop-pocket ** BP82003000044 50 cylindrical screw YW61062000300
M6x20
25 | Hopper ring* YR10000300100 | 51 | Cross sockethead YW62051500000
cap screw M5x15
26 | Control box YR40030600000 | 52 Sf/':ng””eCtor 3| yws0031400000

39(92)




_ SHINI

Name Part No. o. Name Part No.
53 | Connector 2 BH13030300010 | 58 | ressure switch BH11103000010
connector
54 | Solenoid valve* YE32213100000 | 59 E:’S‘Zer cover fixing ;
55 | Connection nut 1 BH12030400410 60 Hopper cover -
56 | Pressure switch YE15002000100 61 Washer ®30xd17x2 BP62352100050
57 | Blue air pipe ®6xd4 YR60060400000 -

* means possible broken parts.

** means easy broken parts. A spare backup is suggested.

Please confirm the version of manual is competitable with equipement before placing the
purchase order to guarantee that the item number of the spare part is in accordance with the
real object.

40(92)



2.2.15 Assembly Drawing (SAL-6U-A)

Remarks: Please refer to material list 2.2.16 for specific explanation of the numbers in parts
drawing.

Picture 2-11: Assembly Drawing (SAL-6U-A)

41(92)



I S HINI

2.2.16 Parts List (SAL-6U-A)
Table 2-8: Parts List (SAL-6U-A)

No. Name Part No. No. Name Part No.
1 O-Type seal ring YR20205500000 27 | Hopper ring* YR10000600200
2 | Base YW20006000000 | 28 | Crosssocketheadcap | \\yea040600000
screw M4x6
3 Base ring - 29 | Control box YR40030600000
4 Pressure block YW20000600500 30 Control box base -
5 | Spring washer M6 | YW65006000100 | 31 | Block YR40000600300
6 | Flat washer ®6 YW66061300000 | 32 | Snap hook YW02003000400
7 | nner hexagon YW61062000300 | 33 | Locknut M4 x 0.7 YW64040700100
screw M6 x 20
Hopper fixing base BL21000600020 34 | Screw M4 x 15 YW69041500100
9 | Baffle plate* BL21000302320 | 35 | Locknut M3 YW64000300000
10 | Discharging port BL21000600720 | 36 ;';"t';g base of baffle BL20000601220
11 Material storage i 37 Cross socket head cap YW63034000000
tank screw M3x40
12 | Screw M4x10 YW69041000000 | 38 | CrOSSsocketheadcap | \n\yea665000000
screw M6x20
13 | Locknut M4x0.7 YW64040700100 | 39 | Magnet cover BL21000600120
14 | Flat washer ®4 YW66040800000 | 40 | Permanent magnet YW90257700000
15 | Material inlet pipe - 41 Magnet sleeve BH12000600010
16 | Material inlet pipe - 42 | Flat washer ®8x22 YW66082200100
fixing piece
17 ?i":;e”a' inlet pipe - 43 | Locknut M6 YW64000600200
18 | Screw M5x10 YW64040700100 | 44 | Mnerhexagon YW63061000000
cylindrical screw M6x10
19 | Erings YW66000500000 | 45 | Sensor shell YR40000600100
20 | Flat washer®8 x 22 | YW66082200100 | 46 | Min-countersunkrivet 1y, 01060200000
screw M6
21 | Hinge pin BH10006003110 | 47 | Ventilation window YR40000600500
22 | Flat washer ®5 YW66051000100 | 48 | Star spanner YR40061500000
23 | Locknut M5 YW64000500000 | 49 | Upper hinge BL32000600240
24 | Down hinge BL32000600140 50 | Blower ring (down) YR10070000000
25 \,F\,I;t:,:::om split YR40006000000 | 51 | Carbon brush motor* YM30965600000
26 | Hop-pocket ** BP82006000044 52 | Blower ring (upper) YP62141200000

42(92)




_ SHINI

Name Part No. Name Part No.
53 | Blower fixing board - 63 | Connection nut 2 -
Inner hexagon
54 | cylindrical screw YW61069000100 | 64 | Solenoid valve* YE32213100000
M6x90
55 | Locknut M6 YW64000600200 | 65 | Connection nut BH12030400410
56 | Blower shell YR40036000000 66 | Pressure switch YE15002000100
57 | 120 Square BW20012000040 | 67 | Blue air pipe YR60060400000
aluminum handle
Inner hexagon Pressure switch
58 | cylindrical screw YW61062000300 68 BH11103000010
connector
M6x20
5o | Crosssockethead | \\\ 00051500000 | 69 | Blower cover fixing base -
cap screw M5x15
60 | Quick connector YW80031400000 | 70 | Hopper cover -
61 | Connection nut 1 - 7 Washer BP62352100050
62 | Air accumulator - 72 | Reverse clean pipe BH13033000810
nozzle

* means possible broken parts.
** means easy broken parts. A spare backup is suggested.
Please confirm the version of manual is competitable with equipement before placing the

purchase order to guarantee that the item number of the spare part is in accordance with the

real object.

43(92)




2.2.17 Assembly Drawing (SAL-6U-EA)

Remarks: Please refer to material list 2.2.18 for specific explanation of the numbers in parts
drawing.

Picture 2-12: Assembly Drawing (SAL-6U-EA)

44(92)



I S HINI

2.2.18 Parts List (SAL-6U-EA)
Table 2-9: Parts List (SAL-6U-EA)

No. Name Part No. No. Name Part No.
1 Mounting flange BL21060200820 27 Snap hook block YR40000600300
2 ila:‘;‘”'ess steel pipe YW07000300000 | 28 | Snap hook YW02003000400
3 Cap nut M6 YR20802600000 29 Material storage tank -
4 | CapnutM6 YW64006000100 | 30 ;'r?gpper base plate ;
5 Glass pipe down flange BW32610900010 31 Set screw M4 x5 YW68004500000
6 | Glass pipe ring YR10060200000 | 32 E;:;OSG”S‘” fixing BL90001000120
7 | Glass pipe* YW70317000600 | 33 E:;‘Z:(OSG”S‘” Pressur® | yvws1616200000
. Cross socket head
8 Flange connection shaft BH10000600640 34 YW63041000000
cap screw M4x10
9 Non-return flap - 35 YE15143900000
Photosensor
Photosensor
10 | Discharging port - 36 mounting block (come -
with photosensor)
11 | Glass pipe upper flange | BW32610800010 | 37 ;r:t’éosensor fixing BL21061200020
12 | Locknut M4x0.7 YW64040700100 | 38 Sf;’;rese cleanpipe | 1113033000810
13 | Flat washer 4 YW66040800000 | 39 [ Upper hinge BL32000600240
14 | Material inlet pipe BL32000600020 40 Blower ring (down) YR10070000000
15 Material inlet pipe fixing BL20036000320 41 Carbon brush motor YM30965600000
plate 1.15kW
16 | Material inlet pipe ring YR10061200000 42 Blower ring (upper) YP62141200000
17 | E-rings 6 YW63051000000 | 43 | Blower fixing board BL21000300420
Inner hexagon
18 | Flat washer M8x22 YW66082200100 44 cylindrical screw YW61069000100
M6x90
19 | Hinge pin BH10006003110 45 | Locknut M6 YW64000600200
20 | Flat washer 5 YW66051000100 | 46 | Blower shell BL22001200220
21 | Locknut M5 YW64000500000 | 47 | Square aluminum BW20012000040
handle L120
22 | Down hinge BL32000600140 48 | Flat washer 6 YW66061300000
23 | Filter cloth split washer** YR40006000000 49 Spring washer 6 YW65006000000
Inner hexagon
24 | Hop-pocket ** BP82003000044 50 cylindrical screw YW61062000300
M6x20
25 | Hopper ring * YR10000300100 | 51 | Cross sockethead YW62051500000
cap screw M5x15
26 | Control box YR40030600000 | 52 Sf/':ng””eCtor 3| yws0031400000

45(92)




_ SHINI

Name Part No. o. Name Part No.
53 | Air accumulator . 5g | Fressure switch BH11103000010
connector
54 | Solenoid valve* YE32213100000 | 59 E:’S‘Zer cover fixing ;
55 | Connection nut 1 BH12030400410 60 Hopper cover -
56 | Pressure switch YE15002000100 61 Washer ®30xd17x2 BP62352100050
57 | Blue air pipe ®6xd4 YR60060400000 -

* means possible broken parts.

** means easy broken parts. A spare backup is suggested.

Please confirm the version of manual is competitable with equipement before placing the
purchase order to guarantee that the item number of the spare part is in accordance with the
real object.

46(92)



I S HINI

2.2.19 Assembly Drawing (SAL-6U-3)

Remarks: Please refer to material list 2.2.20 for specific explanation of the numbers in parts
drawing.

Picture 2-13: Assembly Drawing (SAL-6U-3)

47(92)



I S HINI

2.2.20 Parts List (SAL-6U-3)
Table 2-10: Parts List (SAL-6U-3)

No. Name Part No. No. Name Part No.
1 O-Type seal ring YR20205500000 30 Locknut M3 YW64000300000
2 | Base YW20006000000 | 31 ;';"t';g base ofbaffle | g 50000601220
3 | Basering - gp | Crosssocketheadcap | y\y 63034000000
screw M3x40
4 | Pressure block YW20000600500 | 33 | CTosSsockethead cap | vy ea065000000
screw M6x20
Spring washer YW65006000000 34 Magnet cover BL21000600120
Flat washer ®6x13 YW66061300000 35 Permanent magnet YW60257700000
7 'Mngfggexag"“ screw YW61062000300 | 36 | Magnet sleeve BH12000600010
Hopper fixing base BL21000600020 37 Flat washer 8x22 YW66082200100
Baffle plate* BL21000302320 38 Locknut M6 YW64000600200
Inner hexagon
10 | Discharging port BL21000600720 39 cylindrical screw YW63061000000
M6x10
11 | Snap hook ** YW02003000400 | 40 Sensor shell YR40000600100
12 | Block YR40000600300 | 41 | Mini-countersunkrivet 1 vy 64060200000
screw M6
13 | Material storage tank - 42 Ventilation window YR40000600500
14 | Screw M4x15 YW69041500100 43 Star spanner YR40061500000
15 | Locknut YW64040700100 | 44 Shaft sleeve YW 11253000000
16 | Flat washer ®4 YW66040800000 45 Mounting base BW21030300010
17 | Material inlet pipe BL32000600020 46 Guide pin BH11000300000
18 mztz”a' inlet pipe fixing - 47 | Spring YW01380300000
19 | Material inlet pipe ring YP10061200000 48 Shaft BH10060300040
20 | Screw M4x10 YW69041000000 | 49 Hopper cover BL21060300020
21 | Screw M6x20 - 50 Adapter flange BW21030300100
22 | Control box - 51 Set screw M5x15 YM30965600000
23 | Alarm light YE83305100200 | 52 ':lfg pressure blower | 5130031000450
o4 Cross socket head cap YW63040600000 53 B.Iower suction mouth YR10001000000
screw M4x6 ring
Cross socket head cap
25 | Control box base plate - 54 YW62052500000
screw M5x25

48(92)




I S HINI

No. Name Part No. No. Name Part No.
26 | Control box cover - 55 Hopper ring * YR10000300100
27 | Main power switch YE10210300000 56 Hop-pocket ** BP82006000044
28 | Handle box ; 57 \';'g:;;'om split YR45003000100
29 | Control box base -

* means possible broken parts.

** means easy broken parts. A spare backup is suggested.
Please confirm the version of manual is competitable with equipement before placing the

purchase order to guarantee that the item number of the spare part is in accordance with the
real object.

49(92)




SHINI

2.2.21 Assembly Drawing (SAL-12U)

Remarks: Please refer to material list 2.2.22 for specific explanation of the numbers in parts

drawing.

Picture 2-14: Assembly Drawing (SAL-12U)

50(92)



I S HINI

2.2.22 Parts List (SAL-12U)

Table 2-11: Parts List (SAL-12U)

No. Name Part No. No. Name Part No.
1 [O-Type seal ring YR20205500000 | 30 |Screw M4x15 YW69041500100
2 |Base YW20006000000 | 31 |Crosssocketheadcap | \ye3040600000
screw M4x6
3 |Basering - 32 |Control box YR40030600000
4 [Pressure block YW20000600500| 33 |[Control box base -
5 | Spring washer M6 YW65006000100 [ 34 |Locknut M3 YW64000300000
6 |Flat washer ®6 YW66061300000 | 35 E;:'tr;g base of baffle BL20000601220
Inner hexagon screw Cross socket head cap
7 MEX20 YW61062000300 | 36 screw M3x40 YW63034000000
8 |Hopper fixing base BL21000600020 | 37 |Crosssocketheadcap |y eqa065000000
screw M6x20
9 |Baffle plate * BL21000302320 | 38 |[Magnet cover BL21000600120
10 |Discharging port BL21000600720 | 39 |Permanent magnet YW90257700000
11 | Material storage tank - 40 |Magnet sleeve BH12000600010
12 | Pipe clamp BH11120400010 | 41 |Flat washer ®8x22 YW66082200100
13 [Extra large material tank - 42 | Locknut M6 YW64000600200
14 |Screw M4x10 YW69041000000 | 43 |Mnerhexagon cylindrical | v,y 63061000000
screw M6x10
15 | Locknut M4x0.7 YW64040700100 | 44 |[Sensor shell YR40000600100
16 |Flat washer ®4 YW66040800000 | 45 |Mini-countersunkfivet vy 4060200000
screw M6
17 | Material inlet pipe - 46 | Ventilation window YR40000600500
18 g::::”a' inlet pipe fixing - 47 | Star spanner YR40061500000
19 [Material inlet pipe ring - 48 | Filter cloth split washer* | YR40006000000
20 |Screw M5x10 YW64040700100 [ 49 |Hop-pocket ** BP82006000044
21 |Erings YW66000500000 ( 50 |Hopper ring * YR10000600200
22 |Flat washer®8x22 YW66082200100 | 51 |Upper hinge BL32000600240
23 | Hinge pin BH10006003110 | 52 |[Blower ring (down) YR10070000000
24 |Flat washer ®5 YW66051000100 | 53 |Carbon brush motor* YM30965600000
25 |Locknut M5 YW64000500000 [ 54 | Blower ring (upper) YP62141200000
26 |Down hinge BL32000600140 | 55 |Blower fixing board -
27 |Block YR40000600300 | 56 |'Mner hexagon eylindrical |y, 64669000100
screw M6x90
28 | Snap hook YW02003000400 | 57 |Locknut M6 YW64000600200
29 |Lockup nut M4x0.7 YW64040700100 | 58 |Blower shell YR40036000000

51(92)




_ SHINI

Name Part No. Name Part No.
59 h;iglsquare aluminum | 550012000040 | 66 | Pressure switch YE15002000100
go |!nner hexagon cylindrical 1 \y 61062000300 | 67 |Blue air pipe YR60060400000
screw M6x20
61 Cross socket head cap YW62051500000 | 68 Pressure switch BH11103000010
screw M5x15 connector
62 | Quick connector YW80031400000 | 69 |Blower cover fixing base -
63 |Connector 2 BH13030300010 | 70 [Hopper cover -
64 | Solenoid valve* YE32213100000 | 71 |Washer BP62352100050
65 |Connection nut BH12030400410 | 72 Sf;’:lr:e clean pipe BH13033000810

* means possible broken parts.

** means easy broken parts. A spare backup is suggested.
Please confirm the version of manual is competitable with equipement before placing the

purchase order to guarantee that the item number of the spare part is in accordance with the
real object.

52(92)




2.2.23 Assembly Drawing (SAL-12U-E)

Remarks: Please refer to material list 2.2.24 for specific explanation of the numbers in parts
drawing.

Picture 2-15: Assembly Drawing (SAL-12U-E)

53(92)



I S HINI

2.2.24 Parts List (SAL-12U-E)
Table 2-12: Parts List (SAL-12U-E)

No. Name Part No. No. Name Part No.
1 'Mngfzgexag"“ SCreW | Yw61061600300| 31 |Extra large material tank | BL21001200621
2 | Glass pipe down flange |YW32000600000| 32 g:’;; socket head cap YW63040600000
3 | Glass pipe ring YR10060200000 [ 33 [Control box YR40030600000
4 | Glass pipe * YW70908000000| 34 |Control box base BL21000602020
5 |Flange connection shaft | BH10101100010 [ 35 [Set screw YW68004500000
6 | Glass pipe upper flange | YW32000600200( 36 [Photosensor fixing base YW20061500000
7 |\P/||§>S<t1lg handle screw | \\v69621600000| 37 | Photosensor pressure block | BL21001210020
Cross socket head cap
8 |Non-return flap BL21001200520 | 38 YW63041000000
screw M4x10
9 | Discharging port BL27001200720 | 39 [Photosensor YE15143900000
10 |Hopper flange YW32000600100| 40 Elzzfsensor mounting -
11 | Material storage tank BL21001200820 | 41 [Photosensor fixing plate BL21001200120
12 | Pipe clamp BH11120400010 | 42 |CroSs socket head cap YW63041000000
screw M4x10
13 | Locknut M4x0.7 YW64040700100( 43 |Filter cloth split washer** YR40006000000
14 | Flat washer 4 YW66040800000| 44 |Hop-pocket ** BP82006000044
15 | Snap hook YWO02003000400| 45 |Hopperring * YR10000600200
16 |Block YR40000600300 | 46 |Screw M5x10 YW64040700100
17 | Screw M4x15 YW69041500100( 47 |Upper hinge BL32000600220
18 |Screw M4x10 YW69041000000| 48 |Flat washer 5 YW66040800000
19 | Material inlet pipe ring YR10061200000 | 49 |Locknut YW64000500000
20 |Material inlet pipe BL32001500020 | 50 |Blower ring (down) YR10070000000
21 mztz”a' inlet pipe fxing | &) 50036000320 | 51 | Carbon brush motor YM30965600000
22 |Flat washer 4 YW66040800000| 52 |Blower ring (upper) YP62141200000
23 | Locknut M4x0.7 YW64040700100| 53 |Blower fixing board BL21000300420
24 | Flat washer 5 YW66051000100| 54 Lr;r;ee\rlvhexagon oylindrical | v\v61069000100
25 |Locknut M5 YW64000500000( 55 |Locknut M6 YW64000600200
26 |Hinge pin BH10006003110 | 56 |Blower shell YR40036000000
27 |Flat washer 8x22 YW66082200100| 57 |Square aluminum handle BW20012000040
28 |E-rings 6 YW63051000000| 58 'S'l';gvhexag"" evlindrical | \\v61062000300
29 |Down hinge BL32000600120 | 59 |Spring washer YW65006000000
30 [Screw M5x10 YW64040700100( 60 |Flat washer6 YW66061300000

54(92)




I S HINI

No. Name Part No. No. Name Part No.

61 g;‘_)esvsv :Aogff;head “@P | yW62051500000| 68 |Pressure switch connector | BH11103000010
62 | Quick connector YW80031400000( 69 [Blower cover fixing base BH10063200040
63 | Connector 2 BH13030300010 [ 70 |Hopper cover BL22001200721
64 |Solenoid valve YE32213000100 | 71 iﬂc'réxol\;l‘gters””k rivet YW64060200000
65 |Connection nut BH12030400410 | 72 ([Washer BP62352100050
66 | Pressure switch YE15002000100 | 73 |Reverse clean pipe nozzle | BH13033000810
67 |Blue air pipe YR60060400000

* means possible broken parts.
** means easy broken parts. A spare backup is suggested.
Please confirm the version of manual is competitable with equipement before placing the

purchase order to guarantee that the item number of the spare part is in accordance with the
real object.

55(92)




2.2.25 Assembly Drawing (SAL-12U-A)

Remarks: Please refer to material list 2.2.26 for specific explanation of the Arabic numbers in
parts drawing.

Picture 2-16: Assembly Drawing (SAL-12U-A)

56(92)



I S HINI

2.2.26 Parts List (SAL-12U-A)
Table 2-13: Parts List (SAL-12U-A)

No. Name Part No. No. Name Part No.
1 | O-Type seal ring YR20205500000 | 31 | Cross socket head cap YW63040600000
screw M4x6
2 |Base YW20006000000 [ 32 | Control box YR40030600000
3 |Basering - 33 [ Control box base -
4 | Pressure block YW20000600500 [ 34 |Locknut M3 YW64000300000
5 | Spring washer M6 YW65006000100 | 35 |Fixing base of baffle plate BL20000601220
6 |Flat washerd6 YW66061300000 | 36 |CrOSS socket head cap YW63034000000
screw M3x40
Inner hexagon screw Cross socket head cap
7 MEX20 YW61062000300 | 37 screw MBx20 YW63062000000
8 |Hopper fixing base BL21000600020 | 38 |Magnet cover BL21000600120
9 |Baffle plate* BL21000302320 | 39 ([Permanent magnet YW90257700000
10 |Discharging port BL21000600720 | 40 [Magnet sleeve BH12000600010
11 | Material storage tank - 41 |Flat washer ®8x22 YW66082200100
12 | Pipe clamp BH11120400010 | 42 |Locknut M6 YW64000600200
13 Extra large material i 43 Inner hexagon cylindrical YW63061000000
tank screw M6x10
14 | Screw M4x10 YW69041000000 [ 44 |Sensor shell YR40000600100
15 |Locknut M4x0.7 YW64040700100 | 45 |\ini-countersunk rivet YW64060200000
screw M6
16 |Flat washer ®4 YW66040800000 | 46 |Ventilation window YR40000600500
17 |Material inlet pipe BL32000600020 | 47 [Star spanner YR40061500000
18 g::::”a' inlet pipe fixing - 48 |Filter cloth split washer™ | YR40006000000
19 |Material inlet pipe ring | YR10061200000 | 49 |Hop-pocket ** BP82006000044
20 |Screw M5x10 YW64040700100 [ 50 |Hopper ring * YR10000600200
21 |Erings YW66000500000 [ 51 |Upper hinge BL32000600240
22 |Flat washer®8x22 YW66082200100 | 52 |Blower ring (down) YR10070000000
23 [Hinge pin BH10006003110 | 53 |[Carbon brush motor* YM30965600000
24 | Flat washer ®5 YW66051000100 | 54 |Blower ring (upper) YP62141200000
25 |Locknut M5 YW64000500000 [ 55 |Blower fixing board -
26 |Down hinge BL32000600140 | 56 |Mnerhexagon cylindrical vy 61060000100
screw M6x90
27 |Block YR40000600300 | 57 |Locknut M6 YW64000600200
28 | Snap hook YW02003000400 | 58 |Blower shell YR40036000000
29 |Locknut M4x0.7 YW64040700100 | 59 t;igsq”are aluminum BW20012000040
30 |Screw M4x15 YW69041500100 | 60 |Mner hexagon eylindrical v,y 61065000300
screw M6x20

57(92)




I S HINI

No. Name Part No. No. Name Part No.
61 g;‘_)esvsv :Aogff;head “@P 1 yW62051500000 | 68 | Pressure switch YE15002000100
62 | Quick connector YW80031400000 | 69 |Blue air pipe YR60060400000
63 |Connection nut 1 - 70 | Pressure switch connector -
64 | Air accumulator - 71 |Blower cover fixing base -
65 | Connection nut 2 - 72 |Hopper cover -
66 |Solenoid valve* YE32213100000 | 73 [Washer BP62352100050
67 |Connection nut - 74 |Reverse clean pipe nozzle -

* means possible broken parts.
** means easy broken parts. A spare backup is suggested.
Please confirm the version of manual is competitable with equipement before placing the
purchase order to guarantee that the item number of the spare part is in accordance with the
real object.

58(92)




SHINI

2.2.27 Assembly Drawing (SAL-12U-EA)

\{%%

i3

4’2&‘ ==

=
L]

/T

1

UV

A\

Remarks: Please refer to material list 2.2.26 for specific explanation of the Arabic numbers in
parts drawing.

Picture 2-17: Assembly Drawing (SAL-12U-EA)

59(92)



I S HINI

2.2.28 Parts List (SAL-12U-EA)
Table 2-14: Parts List (SAL-12U-EA)

No. Name Part No. No. Name Part No.
1 'Mngfzgexag"“ screw YW61061600300 | 31 |Extra large material tank | BL21001200621
2 | Glass pipe down flange | YW32000600000 | 32 SC(:;’;S/ sockethead cap |\\y63040600000
3 | Glass pipe ring YR10060200000 | 33 |Control box YR40030600000
4 | Glass pipe * YW70908000000 | 34 |Control box base BL21000602020
5 |Flange connection shaft | BH10101100010 | 35 |Set screw YW68004500000
6 | Glass pipe upper flange | YW32000600200 [ 36 |Photosensor fixing base YW20061500000
7 |\P/||§>S<t1lg handle screw YW69621600000 | 37 |Photosensor pressure block | BL21001210020
Cross socket head cap
8 |Non-return flap BL21001200520 | 38 YW63041000000
screw M4x10
9 | Discharging port BL27001200720 | 39 |Photosensor YE15143900000
10 |Hopper flange YW32000600100 | 40 Elng(osensor mounting -
11 | Material storage tank BL21001200820 | 41 |Photosensor fixing plate BL21001200120
12 | Pipe clamp BH11120400010 | 42 |CT0SS Socket head cap YW63041000000
screw M4x10
13 |Locknut M4x0.7 YW64040700100 | 43 |Filter cloth split washer** YR40006000000
14 | Flat washer 4 YW66040800000 | 44 [Hop-pocket ** BP82006000044
15 | Snap hook YWO02003000400 | 45 |Hopperring * YR10000600200
16 |Block YR40000600300 | 46 |Screw M5x10 YW64040700100
17 | Screw M4x15 YW69041500100 | 47 |Upper hinge BL32000600220
18 |Screw M4x10 YW69041000000 | 48 |Flat washer 5 YW66040800000
19 | Material inlet pipe ring YR10061200000 | 49 |Locknut YW64000500000
20 |Material inlet pipe BL32001500020 | 50 |Blower ring (down) YR10070000000
21 mztz”a' inlet pipe fxing | g1 50036000320 | 51 | Carbon brush motor YM30965600000
22 |Flat washer 4 YW66040800000 | 52 |Blower ring (upper) YP62141200000
23 | Locknut M4x0.7 YW64040700100 | 53 |Blower fixing board BL21000300420
24 | Flat washer 5 YW66051000100 | 54 |Mner hexagon eylindrical v,y 64069000100
screw M6x90
25 |Locknut M5 YW64000500000 | 55 |Locknut M6 YW64000600200
26 |Hinge pin BH10006003110 | 56 |Blower shell YR40036000000
27 |Flat washer 8x22 YW66082200100 | 57 | Square aluminum handle BW20012000040
28 |E-rings 6 YW63051000000 | 58 |Mner hexagon cylindrical 1y 64065000300
screw M6x20
29 |Down hinge BL32000600120 | 59 |Spring washer YW65006000000
30 [Screw M5x10 YW64040700100 | 60 |Flat washer 6 YW66061300000

60(92)




I S HINI

No. Name Part No. No. Name Part No.

61 g;‘_)esvsv :Aogff;head “@P | yW62051500000 | 69 |Blue air pipe YR60060400000
62 | Quick connector YW80031400000 | 70 [Pressure switch connector [ BH11103000010
63 | Connection nut 2 BH13030300010 | 71 |Blower cover fixing base BH10063200040
64 | Air accumulator BL21000601420 | 72 |Hopper cover BL22001200721
65 |Connection nut 1 BH12030400410 | 73 gfe';;l’?\;l’gtersunk rivet YW64060200000
66 | Solenoid valve YE32213000100 | 74 |Washer BP62352100050
67 |Connection nut - 75 [Reverse clean pipe nozzle |BH13033000810
68 |Pressure switch YE15002000100

* means possible broken parts.
** means easy broken parts. A spare backup is suggested.
Please confirm the version of manual is competitable with equipement before placing the

purchase order to guarantee that the item number of the spare part is in accordance with the
real object.

61(92)




SHINI

2.3 Electrical Diagram

2.3.1 SAL-U Main Circuit (230V)

ool
(uondo) anjen uononNg ZH09/09 A0FZ~002/3
youmsg aunsssid  sajep Bunap  Bulues|o  pavgL1=d Id N 1

(F-nvsiyoums
211292010y d

10

{N-1vsiusums
Auwixoud onsubep

V& r=U|

d/I

m_n_ﬁ

aN

\ &S

WO

NO---dND + _| |_
_|.| Juvass | | CICICIY = _
' dy--sNase| | > on 9 o |
_ <+ w =
I APZ+L| & b o 5
_|.|. _m% o oo = _
zs I = =!
l, s Vol 13sn4 |
N
N
B _
=4 !
! (65 wa == A, |
JO1eAIpU| [PUBR | =& isdn] _m v|m_ ‘_mﬁjn_c.._ouo._u_s_ . _
N
! N
| - 8 _
_ 10-ND 2=
_ 13!
_ =
: E !
_ _
oo : 2
pediey |O0O Iagaéal_mw _
| _
Y - ]
LY

AIGTE

Picture 2-18: SAL-U Main Circuit (230V)

62(92)



I S HINI

2.3.2 SAL-U Electrical Components List (230V)
Table 2-15: Electrical Components List (SAL-1U) (230V)

NO. | Symbol Name — _SAL'1 =
Specification Part NO.
1 A1l Microcomputer mainboard* 230VAC 50/60Hz YE80023560000
2 A2 Keypad* - YE80001000000
3 S1 Pressure switch* 250VAC 20MA YE15002000100
4 S2 Magnetic proximity switch* 24VDC YE15123000100
5 X1 Waterproof Connector 250V 3P YE62163000100
6 X2 Terminal board 10A YE61000600300
7 Y1 Solenoid valve 230V 50/60Hz YE32213100000

* means possible broken parts.

** means easy broken parts. A spare backup is suggested.

Please confirm the version of manual is competitable with equipement before placing the
purchase order to guarantee that the item number of the spare part is in accordance with the
real object.

Table 2-16: Electrical Components List (SAL-3U~12U) (230V)

SAL-3U~12U
NO. | Symbol Name —
Specification Part NO.

1 A1 Microcomputer 230VAC 50/60Hz -

mainboard*
2 A2 Keypad* - -

S1 Pressure switch* 250VAC 20MA YE15002000100

4 S2 Magnetic proximity |, 4\ YE15123000100

switch
5 X1 Waterproof Connector | 250V 3P YE62163000100
6 X2 Terminal board 10A YE61000600300
7 Y1 Solenoid valve 230V 50/60Hz YE32213100000

* means possible broken parts.

** means easy broken parts. A spare backup is suggested.

Please confirm the version of manual is competitable with equipement before placing the
purchase order to guarantee that the item number of the spare part is in accordance with the
real object.

63(92)



I S HINI

Table 2-17: Electrical Components List (SAL-U~E) (230V)

SAL-U~E
NO. | Symbol Name —
Specification Part NO.
1 N Microcomputer 230VAC 50/60Hz -
mainboard*
A2 Keypad* - -
S1 Pressure switch* 250VAC 20MA YE15002000100
4 S2 Magnetic proximity | » YE15143900000
switch*
5 X1 Waterproof Connector | 250V 3P YE62163000100
6 X2 Terminal board 10A YE61000600300
7 Y1 Solenoid valve 230V 50/60Hz YE32213100000

* means possible broken parts.

** means easy broken parts. A spare backup is suggested.

Please confirm the version of manual is competitable with equipement before placing the
purchase order to guarantee that the item number of the spare part is in accordance with the
real object.

64(92)



SHINI

2.3.3 SAL-3U/6U-3 Main Circuit (400V)

Jamolg uoiong
VO@=NI

9
r N

@ " P
1
1 1
1 1
Loadm{A|n
o)
g4/e earc
r.g = | vol3s
|_ n_u 8] u_ 14
vec [s20 [c1 [ zz [ s | o [ gt [vee €-N9-1vS
€1 €0 [t [vr [ o [ 9 | g1 vl €-NE-1vS
3don
i h S e O 0® [©®]0]0®]0® s
N SN B
s & o @ o I
wiw
vO vO WN e
[49] 1O d X
ax ML Lt--%-"03d
LIz — L= " 0¢]
T A0 70 el v 1€ Bl g S €11 9 9%
roo 7 % e 34
AOET) [noor 1 1 <4l zi1 e
Wle—= -— L€l T 121 £ 1% w1 b Lk
C = a YONI
gL ZHOS AOOP/3d/E

Picture 2-19: SAL-3/6U-3 Main Circuit 1 (400V)

65(92)



N SHINI

€ Wma

' Nﬂm_n_

1030BJU0D MDD
Jojow uonong

10J0BJU0D MO
Jojow uonioNg

(uondo)aAleA Jo-nyg 1o ,

4
aAjeA [euol 1d 193UU0D E or
28

yoyumg Aywixold onaubepy

iojedlpu] [sUEd [g@ SR

Jsindwiosolol

10-ND

_‘
T ,
ey C0EROODDOO B
0y —SN3SZ | | 258225822495
vz L] m&mmmmmmmAA
& [=]
5 YOl L3snd
N
5
3]
[a]
ol pieoquUiEl
2
e

86 16 T

|

T =Y

un_VAC Buzzer

A4

(uondo)iezzng

R— duwie wuepy
S rcH

I

AR [ 8Vl
_®
i av/L

pr=——= = €

IS

SAL-3/6U-3 Main Circuit 2 (400V)

Picture 2-20

66(92)



SHINI

3]

CH

1S

(uopdQ) ®AeA Ho-inys 1o
aAeA [euoidodold 1o8uuo)

A B

o

d€ X
=
el
(K-
a |
cd TN
®7.4w- I PN
ee)| 222 555

:@

DD DD
= .

8 st 1=

oo
oo

I

SAL-3/6U-3 Main Circuit 3 (400V)

Picture 2-21:

67(92)



I S HINI

2.3.4 SAL-3U/6U-3 Electrical Components List (400V)
Table 2-18: Electrical Components List (SAL-3U-3) (400V)

NO. | Symbol Name — S_AL'3U'3
Specification Part NO.
1 Q1 Main switch 16A YE10200300000
2 Q2 Circuit breakers* 10A YE40600300000
3 K1 K2 Contactors™ 230V 50/60Hz YE00300100000
4 T Transformer** IN=400V OUT=230V 350mA YE70350400000
5 F1 Overload relays* 1~1.6A YE01011600000
6 F2 Fuse box* 500V 32A YE41032200000
7 - Fuse** 500V 2A 10x38 YE46002000100
8 S1 Control switch 4P (WH) YE10210400000
9 S2 Magnetic proximity switch* 24VDC YE15123000100
10 HA1 Buzzer 60-250VAC 50/60Hz YE84003500000
11 H2 Alarm lamp 230VAC 50/60Hz YE83305100200
12 A1l Microcomputer mainboard** | 230VAC 50/60Hz YE80023100300
13 A2 Keypad** - YE80023100400
14 X1 Waterproof Connector 250V 3P YE62163000100

* means possible broken parts.
** means easy broken parts. A spare backup is suggested.
Please confirm the version of manual is competitable with equipement before placing the

purchase order to guarantee that the item number of the spare part is in accordance with the
real object.

68(92)




I S HINI

Table 2-19: Electrical Components List (SAL-6U-3) (400V)

NO. | Symbol Name - S_AL'6U'3
Specification Part NO.
1 Q1 Main switch 16A YE10200300000
2 Q2 Circuit breakers™ 15A YE40601500000
3 K1 K2 Contactors* 230V 50/60Hz YE00300100000
4 T Transformer™* IN=400V OUT=230V 350mA YE70350400000
5 F1 Overload relays* 2~3.2A YE01023200000
6 F2 Fuse box* 500V 32A YE41032200000
7 - Fuse** 500V 2A 10x38 YE46002000100
8 S1 Control switch 4P (WH) YE10210400000
9 S2 Magnetic proximity switch* 24VDC YE15123000100
10 H1 Buzzer 60-250VAC 50/60Hz YE84003500000
11 H2 Alarm lamp 230VAC 50/60Hz YE83305100200
12 A1 Microcomputer mainboard** | 230VAC 50/60Hz YE80023100300
13 A2 Keypad** - YE80023100400
14 X1 Waterproof Connector 250V 3P YE62163000100

* means possible broken parts.
** means easy broken parts. A spare backup is suggested.
Please confirm the version of manual is competitable with equipement before placing the

purchase order to guarantee that the item number of the spare part is in accordance with the
real object.

69(92)




SHINI

Jamo|g uoiong

VY=NI
M1 B
A,\\)M/J
N
R
@ T
”
L 3dmAln
- N N
) T
S8IT €8T
| | el =~ vel3s
Jr\ir H 14
L'y |GL0 | Gl €v | Gl 9l |G} A €-N9-1vS
€¢C |L£0 | G ve | Ol 9l |G} ve €-NEIVS
@ | ® | @ |6 ® | @ | @ | @ | —_ 3aon
up Sty wh | N L) 2 9 M) JOSNAS
5 @ o
VP v T
40} 10 oad |
il «1 L - —X% -~o3d
[ r
g — 2 = W ST 1% 51 —o¢]
' e e g B0 o1
24l v~ L an v E i
W= 7 mmf 2 7 HL\\L,; T /,:,_‘._
—— veN
< ZH09 NoecAad/e

2.3.5 SAL-3U/6U-3 Main Circuit (230V)

70(92)

Picture 2-22: SAL-3/6U-3 Main Circuit 1 (230V)




N SHINI

(uondo) + ~, 3d

<l

10}0BJUOD MO
Jojow uonNg

J1030BIU0D MO
Jojow uonpNg

aAeA Jo-nys o |
aAle/ [euoipodold Jsuuo) |
de

youms
Aywixoud o:m:\mws_ o=
[ hio Juvds €
ﬁL E , i 0¥ -——SN3S T
; ay AT+ L
LY ™

oo
pedfey | oo

[44

"z

(6]
Sssmmssssens L 5

TolLED Buzzer

ﬁ
] J%@%@w@i Ot

e —

pleoquie|y
Jeyndwoo0lol

10-NO

==
VoL 13snd

un_VAC Buzzer

A4

= - - £ i} b (uondo)iszzn
\m\_‘n_ %_‘I 13 g
G @ﬂ‘ dwey wiepy
I wee s |
AR : /«J‘A\F 8/l
@ ﬁ
B el i
i —i ¢ eVl
1S

SAL-3/6U-3 Main Circuit 2 (230V)

Picture 2-23

71(92)



SHINI

7~
2)

Nt
9]

1S

(uondo)
BABA Jo-Inys 1o
aAleA |euoiodold 108uuo)

TN
m_n_\,/@ DT
O)
o

(19>jul) Jooudieyepn dg) L X

L4
lellella]
& & |
P 3|
|
€d¢ —— @] 1] @l [ F
e @_@z@:@:@:@ SR oo
OO;L:L:L_H@D@ 0 B
eeedesse L]
== 88| 8] s o v
o oA X -
U vol ml
%Dﬂm 3sn4 !
E_9
; Uy
Bl
|

Picture 2-24: SAL-3/6U-3 Main Circuit 3 (230V)

72(92)



I S HINI

2.3.6 SAL-3U/6U-3 Electrical Components List (230V)
Table 2-20: Electrical Components List (SAL-3U-3) (230V)

NO. | Symbol Name - S_AL'3U'3
Specification Part NO.
1 Q1 Main switch 16A YE10200300000
2 Q2 Circuit breakers* 10A YE40600300000
3 K1 K2 Contactors™ 230V 50/60Hz YE00300100000
4 F1 Overload relays* 250V 2A YE01162500000
5 F2 F3 Fuse box* 4P (WH) YE41001000000
6 S1 Control switch 60-250VAC 50/60Hz YE10210400000
7 S2 Magnetic proximity switch* 230VAC 50/60Hz YE15123000100
8 H1 Buzzer 230VAC 50/60Hz YE84003500000
9 H2 Alarm lamp - YE83305100200
10 A1l Microcomputer mainboard** | 250V 3P YE80023100300
11 A2 Keypad** 0.5HP YE80023100400
12 X1 Waterproof Connector 16A YE62163000100

* means possible broken parts.
** means easy broken parts. A spare backup is suggested.
Please confirm the version of manual is competitable with equipement before placing the

purchase order to guarantee that the item number of the spare part is in accordance with the
real object.

73(92)




I S HINI

Table 2-21: Electrical Components List (SAL-6U-3) (230V)

NO. | Symbol Name - S_AL'6U'3
Specification Part NO.

1 Q1 Main switch 16A YE10200300000
2 Q2 Circuit breakers™ 15A YE40601500000
3 K1 K2 Contactors* 230V 50/60Hz YE00300100000
4 F1 Overload relays* 3.2~5A YE01032500000
5 F2 F3 Fuse box* 250V 2A YE41001000000
6 S1 Control switch 4P (WH) YE10210400000
7 S2 Magnetic proximity switch* 24VDC -

8 H1 Buzzer 60-250VAC 50/60Hz YE84003500000
9 H2 Alarm lamp 230VAC 50/60Hz YE83305100200
10 A1 Microcomputer mainboard** | 230VAC 50/60Hz YE80023100300
11 A2 Keypad** - YE80023100400
12 X1 Waterproof Connector 250V 3P YE62163000100

* means possible broken parts.

** means easy broken parts. A spare backup is suggested.

Please confirm the version of manual is competitable with equipement before placing the
purchase order to guarantee that the item number of the spare part is in accordance with the
real object.

74(92)



I SHINI

2.4 Description of Electrical Components
2.4.1 Photoelectric Switch

1) It is applied to material conveying control and material shortage alarm for
SAL-U-E series.
2) Mounted on photosensor fixing plate.

T18-3MNB-PE

Brown: + V L8
Black: NPN

Picture 2-25: Photoelectric Switch

2.4.2 Magnetic Proximity Switch

1) It is applied to material conveying control and material shortage alarm for
SAL-U-E series.
2) Mounted on photosensor fixing plate.

Picture 2-26: Magnetic Proximity Switch

75(92)



I S HINI

2.5 Optional Accessories
2.5.1 Air Accumulator
2.5.1.1 Function of Air Accumulator

Air accumulator is fixed on SAL-6U/12U-(CA) which can reinforce the auto
cleaning.

Picture 2-27: Air Accumulator

2.5.1.2 Specification of Air Accumulator

Air accumulator: HxD=170x76mm

& Note!

Please fix the air supply correctly. Air pressure not less than 4 bar.

76(92)



I S HINI

3. Installation and Debugging

& Notice!

Read this chapter carefully before installation of the machine. Install the
machine by the following steps.

Power supply should be fixed by qualified technicians!
3.1 Install the equipement on dryers or molding machines.

3.1.1 Installation of SAL-U (-A)

Connect air supply (suitable pressure 4 to 6 kgf/cm’)

— A. Material inlet

%

Standard base\

|]I Fa B. Suction probe

—— C. Plastic granules

Picture 3-1: Installation of SAL-U (-A)

Install the Hopper Loader (SAL-U) on a hopper dryer (refer to the above drawing)
by fastening the screws on the hopper base. Connect one end of the conveying
pipe with material inlet (A) and the other end with suction pipe (B). Then insert
the end with suction pipe B into the storage tank.

3.1.2 Power Supply of SAL-U (-A)

Connect SAL-1.5U / 3U / 6U / 12U-(A) with AC 1¢ 230V, 50 Hz power supply

and earth wire. Connect SAL-6U-3 with AC 3®, 400V, 50Hz power supply and
earth wire.

A Warning!

Make sure that power supply is turned off before you connect the

electrical wires.
77(92)



I S HINI

3.1.3 Installation of SAL-U-E (A)

Connect air supply (suitable pressure 4 to 6kg/cm’)

A O
w ] |5

©l

Picture 3-2: Installation of SAL-U-E (A)

Install the hopper loader (SAL-3U / 6U / 12U-E (A)) on the molding machine
(refer to the above drawing) by fastening the 4 screws on the hopper base.
Connect material inlet (A) with suction box (B) of the dryer. If equipped with
optional air accumulator or cleaning function, please connect with air supply.

3.1.4 Power Supply of SAL-U-E(A)

Connect SAL-U-E (A) series of machines with AC1®, 230V, 50Hz power supply
and earth wire.

A Warning!

Make sure that power supply is turned off before you connect the
electrical wires.

78(92)



I S HINI

3.1.5 Installation of SAL-3U / 6U-3

A. Material inlet

“

Standard base oin

——————
I]IEI:[DI] | /— B. Suction probe

C. Plastic granules

Picture 3-3: Installation of SAL-3U / 6U-3

Install the hopper loader (SAL-3U / 6U-3) on a hopper dryer (refer to the above
drawing) by fastening the 4 screws on the hopper base. Connect one end of the
conveying pipe with material inlet (A) and the other end with suction pipe (B).
Then insert the end with suction pipe B into the storage tank.

3.1.6 Power Supply of SAL-3U /6U-3

Connect SAL-3U /6U-3 with 3®, 400V, 50Hz AC power supply and earth wire.

A Warning!

Make sure that power supply is turned off before you connect the
electrical wires.

79(92)



I S HINI

4. Application and Operation
4.1 Start / Stop the Machine

The start and stop of SAL-U series is controlled by start/stop switch on the
control panel.

The start and stop of SAL-6U-3 is controlled by the main ppower switch on the
control box.

4.2 Keypad on the Control Panel

@ Input values before selecting or canceling items.

@ Input values before selecting or saving items. It is also used to clear the
alarm when alarm occurs.

@ Increase value.
E Decrease value.

E + E Stop the machine in 3 seconds. By then, the machine stop working
and the screen doesn'’t display. Press @ to resume operation.

& Notice!

The machine will restart if connecting the power supply again.

4.3 Parameters Setting
4.3.1 Enter Setting Mode of Layer One

Under normal operation, press @ for about 1 second to enter [F.01] setting
screen. Then the screen will alternately display [F.01] and the setting value

respectively for 0.8 sec.

If [F.04] is set, the system will switch to [F.99]. The screen will alternately display
[F.99] and the setting value respectively for 0.8 sec. Input correct password to
enter [F.01].

4.3.2 Edit Parameters

Press @ to increase parameter value. Hold @ for about 1 second to quickly
increase value to the maximum input.
80(92)



I S HINI

Press E to decrease parameter value. Hold E for about 1 second to quickly
decrease value to the minimum input.

Press @ to confirm input setting and save input setting into the memory. It will

switch to next item. If you did not change anything, press @ to enter the next

item.

Press @ to cancel input values and return to the setting screen. If you did not
change anything, press @ to enter into next setting item.

4.3.3 Exit

Hold @ for 1 second to return to default display.
If no input for 20 seconds, it will return to default display without saving changes.

4.3.4 Layer One Function List

Para.
code

Functions

Value
Default/Range

Note

F.01

Blower suction time when lacking material.

Action code: S.02

10 5-127
seconds | seconds

F.02

Blending time
The blending time is set according to the material suction
time. It is calculated by the following formula: material
suction timex[F.02]%.
Set 0 to disable the function.

0% 0-100%

F.03

Set blending times
Means to start blending once every time when certain times
of material suction is finished since startup.
If set it to be 1, it means blending material after every time of
material suction.
If no require of blending, set it to be 0.

F.04

Password Layer One
If [F.04] is not set as 0, the display will switch to [F.99] to
require input of coorect password. If the password is
incorrect, the screen will return to default display.
If it's set to be 0, it means turn off the password setting.

0 0-999

& The password can be set by youself.

Please contact us, if the equipment is lockup by password.

81(92)




I S HINI

4.4 Function Setting
4.4.1 Enter Setting Mode

Start the machine, press @ for about 1 sec. to enter the initial setting mode.
Hold both @ and @ to enter parameter [F.05] in about 1 sec. The screen will
alternately display [F.05] and the setting value respectively for 0.8 sec. If
password [F.12] is set, the system will switch to [F.98]. The screen will

alternately display [F.98] and the setting value respectively for 0.8 sec. Input

correct password to enter [F.05].

4.4.2 Layer Two Function List

Para. Functions Value Note
code Default/Range
Time delay
F.05 The delayed time between material conveying cycles. 0 9990
Deafult 0: No time delay seconds | seconds
Action code: S.06
Auto Cleaning Duration
F 06 Filter cleaning time before material suction 3 0-99 i
Deafult 0: disable auto cleaning. seconds | seconds
Action code: S.01
Auto Cleaning Duration
F.07 Filter cleaning time after material suction 3 0-99
Deafult 0: disable auto cleaning seconds | seconds i
Action code: S.03
F.C1 Frequency of auto cleaning. 3
. . - . 1~99 -
Cleaning once after several times of material suction. seconds

82(92)




I S HINI

Para.
code

Functions

Value
Default/Range

Note

F.08

Check Discharging Time
Check the time for Material discharge.
If there is signal within the discharging time, enter into next
action.
If no signal within the discharging time, count it as one time
of lacking material. If the times reach to the setting value
[F.09], the machine will sound an alarm.
Action code: S.04

10
seconds

0-99
seconds

F.09

No material discharge alarm
Set times of no material falling into the material tank after
which the machine sounds an alarm.

Ways of clearing the alarm:

1. The alarm will be clear when the material tank receives
material again. .

2. Press ENT will clear the alarm.

3. Restart the equipement.

Action code: A.01

Unitin
cycle-

F.10

Halt equipement for no material discharge
Set times of no material falling into the material tank after
which the machine sounds an alarm and stop working.
Ways of clearing the alarm:
1. Press ENT toclear the alarm.
2. Restart the equipement.
Deafult 99: disable this function.
Action code: A.04

99

[F.09]-99

F.11

Delay setting after auto cleaning
If set it to be 0, it means no delay after auto cleaning.

3
seconds

999

F.12

Second layer password
If [F.12] is not set as 0, then the display will switch to [F.98]
to require input of the coorect password [F.05] If the
password is incorrect, the screen will return to the initial
display.
If set it to be 0, it means to turn off the password setting.

999

& The password can be set by youself.

Please contact us, if the equipment is lockup by password.

83(92)




I S HINI

4.5 Function Setting: Special Process
4.5.1 Enter special process setting Mode
Enter setting mode according to the steps descripped in 6.4. Press @ to

choose [F.11]; then keep holding @ and then press @ for about 1 sec. to
enter into the setting of [F.13]. The screen will alternately display [F.13] and the

setting value respectively for 0.8 sec.

4.5.2 Special Process Function List

Para. Functions Value
code Default/Range

Buzzer Tone

Note

Set buzzer tone
0: uninterrupted sounding 1 0-2 -
1: Slow, interrupted sounding
2: Quick, interrupted sounding

F.13

Buzzer Time
F14 | Deafult 999: Unlimited time 999 999 )

First carbon brush alarm
When the carbon brush use [F.17] for a certain while,
[F.14] will sound an alarm. Please replace carbon brush
ASAP. The alarm will last 5 minutes, and will repeat every 70 0-999
15 minutes until [F.18] become 0.
Set 0 to cancel this function.
Action code: A.05

Second carbon brush alarm

When the carbon brush use [F.17] for a certain while,
[F.15] will sound an alarm. Please replace carbon brush.
The alarm will last 5 minutes, and will repeat every 15 75 999
minutes until [F.18] become 0.
Set 0 to cancel this function.
Action code: A.06

Third carbon brush alarm
When the carbon brush use [F.17] for a certain while,
[F.16] will sound an alarm. Please replace carbon brush.
The alarm will last 5 minutes, and will repeat every 15 80 999
minutes until [F.18] become 0.
Set 0 to cancel this function.
Action code: A.07

Carbon brush service record

F.18 Check and clear the working hours of carbon brush.
Clear carbon brush working hours: set its value to be 0
and then press ENT to confirm.

1Unit=10
Hours-

F.15

1Unit=10
Hours--

F.16

-1Unit=10
Hours-

F.17

0 0-999 -

84(92)



I S HINI

Para.

Functions Value Note
code

Blower soft start
On and off of blower soft start function.
F.19 0 : means blower soft start is on, which means the blower

is protected when starting. 0 o i
1 : means blower soft start is off, which means the blower
starts with full speed.
Blower stop delay
The vacuum breaking valve opens to suction air from the
outside while the blower delays stopping, which cools the
F.20 | material suction blower and prevent it from frequent stop 0 0~999 seconds

and start.
Only suitable for SAL-UG/UGP
Not suitable for SAL-U which must be set to be 0.

& The password can be set by youself.

Please contact us, if the equipment is lockup by password.

85(92)



I S HINI

4.6 Description of Operation Procedures

4.6.1 Operation Procedures

The equipment is capable of working without keypad connected. The following
is about action codes.

Parameter
. . ration Relativ description
Indicators | Action code Operatio cative
procedures parameter
Default Range
S, 01 Auto cleaning of filter F 06 5 0-99
screen seconds seconds
Material suction F. 01 10 5-127
seconds seconds
S. 02 F.02 0% | 0-100%
Master batch suction
F.03 3 1-9 times
Auto cleaning of filter
. screen; 3 0-99
Red light S. 03 Material starts to fall into F.07 seconds seconds
on .
the material tank.
Wait for all materials to 10 0-99
S. 04 fall into the material tank. F.08 seconds seconds
Check alarm information
S.05 (instantly completed, no - - -
display on control panel.)
S. 06 Delgy material F 05 0 0-999
suction. seconds seconds
Green light i Stand by i i i
on

86(92)



I S HINI

4.6.2 Alarms

Alarm display and trouble shooting.

Alarm light . .
a 9 Code Possible reasons Solutions Remarks
symbol
1. Add material.
Material shortage alarm [F.9] | 2. Increase material suction
1. The setting material time.
suction time is too short. 3. Turn off the equipment and
o x (A.01] 2. Unable to suck any check the pipes.
[ — ' material.. The alarm will be cleared
3.Material suction pipe is when the machine receives
blocked, material again, or by pressing
4. No enough suction power. | ENT on the control panel or by
cutting off power supply.
1. Turn off the equipment for
cleaning filter screen or
wkx [A.03] Filter alarm replace it.
u ' Filter blocked. The alarm will be cleared by
cutting off the power or press
ENT on the control panel.
Alarm for no material [F.10] Please refer t? the solutions of
. [A.01] or modify the value of
After the material shortage [F.10]
— Mgk — | [A.04] | alarm is up to certain times, o .
. . The alarm will be cleared by
the stop alarm will be given .
out cutting off the power or press
) ENT on the control panel.
First carbon brush alarm Please replace the (.:arbon
brush. This alarm will last for 5
After the carbon brush has minutes, and will repeat ever
— Mgk — | [A.05] | been used for a certain o \7 ropeat overy
. . 15 minutes until the service
while, [F.14] will sound an .
alarm time record of the carbon
) brush becomes 0.
Second carbon brush alarm Please replace the carbc.m
brush and reset the service
ke Ak After the carbon brush has .
—- = . time record of the carbon
[A.06] | been used for a certain . .
. . brush to be 0. This alarm will
while, [F.15] will sound an . .
last for 5 minutes, and will
alarm. .
repeat every 15 minutes.
Please replace the carbon
Third carbon brush alarm brush and reset the service
After the carbon brush has time record of the carbon
—» """ — | [A.07] | been used for a certain brush to be 0. This alarm won't
while, [F.16] will sound an stop until the service time
alarm. record of the carbon brush
becomes 0.
ook ek A.08 Data can not be stored into Please contact us to replace
- | [A08] EEPROM. the PCB.

--Denotes the light is off, *Stands for flash of the light.

87(92)




I S HINI

5. Trouble-shooting

5.1

Trouble Shooting of single phase SAL-U.

Failures

Possible reasons

Solutions

Lacking material for a
long time; blower does
not work

1. Failures caused by blower or
magnetic proximity switch.

1. Replace or repair

2. Magnetic proximity switch/
photoelectric switch is in poor
contact or broken.

2. Adjust or replace.

3. Signal wire is broken.

3. Reconnect the signal wire.

Blower can not fully
load material hopper
for several times, or
machine sounds
material shortage
alarm.

1. No material left for conveying.

1. Add material.

2. Air pipe leakage.

2. Firmly lock the air pipe or replace it.

3. Filter is blocked.

3. Clean the filter.

Blower can not work.

Blower is burn out.

Replace.

Fuse melts after
turning on the
machine.

Short circuit.

Check electrical circuit.

Blower keeps working
after material hopper is
full-loaded.

1. Failures of circuit board

2. The touch spots of the
solenoid valve contact with
each other.

3. The sensor is in poor
induction.

Repair or replace.

88(92)




_ SHINI

Trouble Shooting of 3-phase SAL-U

Failures Possible reasons Solutions

1. Failures caused by blower or .
1. Replace or repair

Lacking material for a magnetic proximity switch.
long time; blower does | 2. Magnetic proximity switch is in 2. Adjust or replace.
not work poor contact or broken.
3. Signal wire is broken. 3. Reconnect the signal wire.
Blower keeps working
after material hopper is | Contactor malfunction. Repair or replace it.
full-loaded.
Blower can not fully 1. No material left for conveying. 1. Add material.
load material hopper
for several times, or 2. Air pipe leakage. 2. Firmly lock the air pipe or replace it.
machine sounds
material shortage 3. Filter is blocked. 3. Clean the filter.
alarm.
Blower can not work. Blower is burn out. Replace.
Fuse melts after
turning on the Short circuit Check electrical circuit.
machine.

Clean the filter and press Reset on the

1. Filter is blocked.

&lE
L)

®

overload relay.
Blower overload alarm Y

Check the electrical circuit and press

2. Phase shortage
®

elE
& g

Reset on the overload relay.

89(92)



I S HINI

6. Maintenance and Repair

& All the repair work should be done by professionals in order to prevent
personal injuries and damage of the machine.

6.1 Cloth Filter

Cloth Filter SAL-U Cloth Filter SAL-U-3
1. Loosen the snap hooks on the 1. Loosen the snap hooks on the loader,
loader,uplift the hopper cover and externally rotate the hopper cover,
externally rotate it along the axis, take out the filter bag and clear away
take out the filter bag and clear the dust on it.
away the dust on it. 2. Filter bag cleaning period:Daily.

2. Filter bag cleaning period:Daily.

Hopper lid ) Blower

/ Cloth filter
S

6.2 Material Hopper

After a period time of operation, materials will adhere to the inner surface of

material hopper. Please clean material hopper in time to ensure the optimal

performance of equipement.

(1) Loosen the snap hooks on the loader and open the hopper cover to take out
the filter bag.

(2) Put it back.

90(92)



I S HINI

6.3 Glass Pipe
Glass Tube

Loosen the pipe clamp and take down the hopper;
unscrew the screws of upper flange on the glass pipe.
Then take out and clean the glass pipe.

Hopper
% Hoppertube bundle

Glass pipe upper flange

?

Glass tube

é Glass tube lower flange
& Note!

Be careful not to break the glass pipe when cleaning.

6.4 Magentic Proximity Switch, Photoelectric Switch

Magentic proximity switch

When the indicator of the proximity switch doesn't work, check the switch and

replace with a new one if it doesn't work well.

1) Loosen the set screws of the outer box of the sensor.

2) Adjust the depth of the sensor going into the sensor shell or move it up and
down until the indicator lights up. It means magnet is detected. By then, just
tighten all screws.

3) If put a magnet close to the sensor, the indicator still doesn’t light up, please
check the connection.

Photoelectric Switch
When the indicator of the photoelectric switch doesn't work, check the switch

91(92)



I S HINI

contact. If it’s in poor contact, please adjust or replace it.
1) Check if it's in poor contact
2) Please replace a new switch if it's damaged.

6.5 Maintenance Schedule
6.5.1 About the Machine

Model SN Manufacture date

Voltage ® V  Frequency Hz  Power kW

6.5.2 Installation & Inspection

| ICheck if the suction pipe has been correctly connected.
|_ICheck if that pipe clips is secured.
| ICheck if mounting base is secured.

Electrical Installation

DVoItage: \% Hz
_IFuse: One-phase: A  Three-phase: A

" ICheck power phase.
6.5.3 Daily Checking

| Icheck main power switch.
| Icheck filter
" Icheck working status of the blower.

6.5.4 Weekly Checking

| ICheck all the electrical cables.

|_ICheck if there are loose connections of electrical components.
| ICcheck the screw of the base is secured.

| ICheck the air filter.

6.5.5 Monthly Checking

| Icheck the spring lock on the hopper cover is loosed or not.
| Icheck the hopper flap is deformed or not.
| Icheck the performance of magnetic proximity switch/photoelectrical sensor.

92(92)



